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SECTION 1

REPORT INFORMATION
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REPORT DETAILS

Manufacturer

Address

Product Name & Product Number

Non-Tested Variants

Serial Number(s)
Software Version
Hardware Version

Test Specification/Issue/Date

Test Plan

Start of Test

Finish of Test

Name of Engineer(s)

Related Document(s)

Ericsson

Torshamnsgatan 23
Kista

SE-16480
Stockholm

Sweden

AIR 6449 B41 & KRD 901 141/2

KRD 901 141/21
KRD 901 141/1
KRD 901 141/11

C82A592336 and C82A592337
CXP 2030039/1_R31A107b5
R1D

FCC CFR 47 Part 2:2019
FCC CFR 47 Part 27:2019

2/12022-HRB 105 601-237 rev.A

15 April 2020
23 May 2020
Raj Kumar & Ashok Kumar

KDB 971168 D01 v02r02
KDB 662911 D01 v02r01

ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test
pages. All reported testing was carried out on a sample equipment to demonstrate compliance with FCC
CFR 47 Part 27 The sample tested was found to comply with the requirements defined in the applied
rules.

Test Engineer(s);

KT‘E@/HUW

Raj Kumar'& Ashok Kumar

G b=
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1.2 BRIEF SUMMARY OF RESULTS

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 27 is shown below.

Specification Clause
Section | FCC CFR 47 Part | FCC CFR 47 Part | Test Description Result
2 27
21 21046 2750 Maximum Peak Output Power and Peak to Average Ratio - Pass
Conducted
2.2 2.1049 27.53 Occupied Bandwidth Pass
2.3 2.1051 27.53 (h) Band Edge Pass
2.4 2.1051 27.53 (h) Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 Frequency Stability Pass
- 2.1053 27.53 Radiated Spurious Emissions Pass*

* - Testing for Radiated Spuroius Emisisons are recorded in TUV SUD Test Report reference
75948804 Report 01.

Measurement Uncertainty Decision Statement

Determination of conformity with the specification limits is based on the results of the
compliance measurement and does not take into account measurement instrumentation
uncertainty as defined in ANSI C63.26:2015 Clause 1.3.
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1.3 CONFIGURATION DESCRIPTION

No. Of Carrier Frequency Configuration (MHz)
Configuration | RAT ” Carrier Bandwidth
carriers Bottom Middle Top
10 MHz 2501 2593 2685
1 LTE 1
20 MHz 2506 2593 2680
10 MHz - 2501 + 2685 -
2 LTE 2
20 MHz - 2506 +2680 -
10 MHz - 2588 + 2598 + 2608 -
3 LTE 3
20 MHz - 2578 + 2608 + 2628 -
20 MHz- SCS 30kHz 2506 2593 2680
40 MHz- SCS 30kHz 2516 2593 2670
4 NR 1 60 MHz- SCS 30kHz 2526 2593 2660
80 MHz- SCS 30kHz 2536 2593 2650
100 MHz- SCS 30kHz 2546 2593 2640
20 MHz- SCS 30kHz 2506 + 2526 2506 + 2680 2260 + 2680
40 MHz- SCS 30kHz 2516 + 2556 2516 + 2670 2630 + 2670
5 NR 2
60 MHz- SCS 30kHz 2526 + 2586 2526 + 2660 2600 + 2660
80 MHz- SCS 30kHz 2536 +2616 2536 + 2650 2570 + 2650
100 MHz — SCS 30kHz
6 NR 2 + 80 MHz - SCS 30kHz - 2546 + 2636 -
LTE 10 MHz +
7 LTE + NR 2 NR 20 MHz — SCS - 2501 + 2680 -
30kHz
LTE 10 MHz + 10 MHz +
10 MHz+ 2501 + 2511 + 2521 +
8 LTE+NR | 4 NR 20 MHz — SCS ; 2680 -
30kHz
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1.4 DECLARATION OF BUILD STATUS

Equipment Description

Technical Description:
(Please provide a brief description of the Antenna Integrated Radio Unit
intended use of the equipment)

Manufacturer: Ericsson AB

Model: AIR 6449 B41

KRD 901 141/2* (with un-security software and RDNB board for testing
purpose)

KRD 901 141/21 (with security software and RDNB board for testing
purpose)

Part Number: KRD 901 141/1 (with un-security software and antenna)

KRD 901 141/11** (with security software and antenna)

Note*: Tests have been performed on this unit.

Note**: This will be the marketed, sold unit.

Hardware Version: R1D

Software Version: CXP 2030039/1_R31A107b5
FCC ID (if applicable) TABAKRD901141

IC ID (if applicable) Not applicable

Intentional Radiators

Technology NR LTE
Frequency Band (MHz) 2496 to 2690 MHz 2496 to 2690 MHz
Conducted Declared
Output Power (dBm) 36 dBm/MHz, max 55 dBm 36 dBm/MHz, max 55 dBm
Antenna Gain (dBi) 23,8 dBi 23,8 dBi
(S,\;fﬂ‘z’;’”ed Bandwidih(s) | 20, 40, 60, 80, 100 MHz, SCS: 30 kHz 10, 20 MHz
Modulation Scheme(s) QPSK, 16QAM, 64QAM, 256QAM QPSK, 16QAM, 64QAM, 256QAM
18M3W7D
37MOW7D 8M95W7D
L . 57MOW7D
ITU Emission Designator 17MOW7D
7TTM4AW7D 57M7W7D
97M3W7D
176MW7D
Bottom Frequency (MHz) 2496 MHz 2496 MHz
Middle Frequency (MHz) 2593,02 MHz 2593 MHz
Top Frequency (MHz) 2690 MHz 2690 MHz

Un-intentional Radiators

Highest frequency generated or used in the device or on which the device operates or tunes CPRI 10,3 Gbit/s

Lowest frequency generated or used in the device or on which the device operates or tunes -

Class A Digital Device (Use in commercial, industrial or business environment) [J
Class B Digital Device (Use in residential environment only)
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DC Power Source

Nominal voltage: -54,5 \%
Extreme upper voltage: -58,5 \%
Extreme lower voltage: -36 \%
Max current: 50 A
Temperature
Minimum temperature: -40 °C
Maximum temperature: +55 °C
Antenna Characteristics
Antenna connector [ State impedance Ohm
Temporary Antenna connector State impedance 50 Ohm
AAS (Advanced ) .
>< .
Integral Antenna Type: Antenna system) Gain 23,8 dBi
External Antenna [J Type: Gain dBi

For external Antenna only:

Standard Antenna Jack [ If yes, describe how user is prohibited from changing Antenna (if not professional installed):
Equipment is only ever professionally installed [

Non-standard Antenna Jack [

Ancillaries (if applicable)

Manufacturer: Part Number:

Model: Country of Origin:

| hereby declare that the information supplied is correct and complete.

e M

Name: Linda Grell
Position held: Regulatory Engineer
Date: 20 May 2020
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15 PRODUCT INFORMATION

1.51 Technical Description

The Equipment Under Test (EUT) AIR 6449 B41 is an Ericsson AB Antenna Integrated Radio
Unit working in the public mobile service 2496-2690 MHz band which provides communication
connections to 2496-2690 MHz network. The AIR 6449 B41 operates from a -54.5V DC supply.

The Equipment Under Test (EUT) is shown in the photograph below. A full technical description
can be found in the Manufacturer's documentation.

Equipment Under Test
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1.6 TEST SETUP

PXA Signal

Analyser

Test Computer

10 MHz

CT11

Attenuator

Air 6449 B41

RF x 1

RF x 63

CPRI

Data 1

Test Computer

Document 75948804 Report 03 Issue 1
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Data 2

Supply

GND
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated as described in the Test
Method for each Test.

The EUT was powered from a 54.5V DC supply.

FCC Measurement Facility Registration Number
563983 Delta Test Laboratory, Vasteras

Under our group Swedac Accreditation, TUV SUD Sverige conducted the following tests at
Kista, Sweden

Test Name Name of Engineer(s)

Maximum Peak Output Power and Peak to Average Ratio - | Raj Kumar & Ashok Kumar

Conducted Tomas Johansson

Occupied Bandwidth Raj Kumar & Ashok Kumar
Tomas Johansson

Band Edge Raj Kumar & Ashok Kumar

Tomas Johansson

Raj Kumar & Ashok Kumar

Tomas Johansson

Raj Kumar & Ashok Kumar

Tomas Johansson

Radiated Emissions Covered by a separate Test Report 75948804 Report 01

Transmitter Spurious Emissions

Frequency Stability

1.8 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.

1.9 MODIFICATION RECORD

No modifications were made to the EUT during testing.

1.10 ADDITIONAL INFORMATION

The AIR 6449 B41 was equipped with an RDNB-board to enable testing on each RF
path/antenna port. The RDNB-board is replacing the AAS Antenna during the testing and only
used in testing purpose. The RDNB-board has 64 identical ports, to expedite the testing that
was required on performing all tests on all ports the Carrier Output Power was initially
performed on all ports and then the ones with the highest output power were selected to
perform the other tests for Bottom, Middle and Top channel in each bandwidth listed. The
rationale for this can be seen in the Ericsson test plan AIR 6449 B41 FCC Test Plan 2/12022-
HRB 105 601-237 rev.A.

Ericsson have provided the folowwing details about the variants of the AIR 6449 B41.
KRD 901 141/2* (with un-security software and RDNB board for testing purpose)
KRD 901 141/21 (with security software and RDNB board for testing purpose)

KRD 901 141/1 (with un-security software and antenna)

KRD 901 141/11** (with security software and antenna)

Note*: Tests have been performed on this unit.

Note**: This will be the marketed, sold unit.
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SECTION 2

TEST DETAILS
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MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

Specification Reference

FCC CFR 47 Part 27, Clause 27.50
FCC CFR 47 Part 2, Clause 2.1046
Date of Test and Modification State

15, 17, 19, 24 April, 06 and 12 May 2020- Modification State 0

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature 21.2 - 24.1°C
Relative Humidity 15.0 - 30.0%
Test Method

All measurements were made in accordance with FCC KDB 971168 D01, clause 5.2.1 and
summed in accordance with FCC KDB 662911 DO1.

Test Results
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Configuration 1

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
. LTE Carrier Channel Position B
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

0 64QAM 10.0 MHz 8.84 36.87 27.90
1 64QAM 10.0 MHz 9.23 36.88 27.94
2 64QAM 10.0 MHz 8.87 36.80 28.09
3 64QAM 10.0 MHz 8.83 36.99 28.01
4 64QAM 10.0 MHz 9.10 36.90 28.09
5 64QAM 10.0 MHz 9.57 37.01 27.98
6 64QAM 10.0 MHz 9.08 36.79 27.97
7 64QAM 10.0 MHz 8.65 36.97 27.85
8 64QAM 10.0 MHz 9.52 36.79 27.78
9 64QAM 10.0 MHz 9.10 36.83 27.81
10 64QAM 10.0 MHz 8.79 36.91 27.95
11 64QAM 10.0 MHz 9.31 36.82 27.90
12 64QAM 10.0 MHz 9.08 36.90 28.04
13 64QAM 10.0 MHz 8.82 36.83 27.87
14 64QAM 10.0 MHz 8.67 36.82 27.95
15 64QAM 10.0 MHz 9.13 36.83 27.90
16 64QAM 10.0 MHz 9.39 36.89 28.09
17 64QAM 10.0 MHz 9.50 37.02 27.90
18 64QAM 10.0 MHz 9.03 36.74 27.94
19 64QAM 10.0 MHz 8.86 36.84 27.87
20 64QAM 10.0 MHz 9.14 36.90 28.06
21 64QAM 10.0 MHz 8.78 37.09 27.95
22 64QAM 10.0 MHz 8.73 36.81 27.79
23 64QAM 10.0 MHz 9.06 36.79 27.76
24 64QAM 10.0 MHz 8.96 36.84 27.69
25 64QAM 10.0 MHz 9.40 36.70 27.72
26 64QAM 10.0 MHz 9.07 36.74 27.80
27 64QAM 10.0 MHz 9.00 36.79 27.92
28 64QAM 10.0 MHz 8.94 37.06 28.02
29 64QAM 10.0 MHz 9.30 36.92 27.86
30 64QAM 10.0 MHz 8.79 36.96 28.08
31 64QAM 10.0 MHz 8.93 37.00 27.95
32 64QAM 10.0 MHz 9.54 36.87 27.96
33 64QAM 10.0 MHz 8.89 36.83 27.91
34 64QAM 10.0 MHz 9.09 36.94 27.91
35 64QAM 10.0 MHz 8.86 36.96 27.96
36 64QAM 10.0 MHz 9.45 37.04 28.05
37 64QAM 10.0 MHz 9.25 37.01 27.85
38 64QAM 10.0 MHz 9.00 37.04 27.88
39 64QAM 10.0 MHz 8.94 36.95 27.88
40 64QAM 10.0 MHz 8.54 36.74 27.84
41 64QAM 10.0 MHz 9.10 37.00 27.74
42 64QAM 10.0 MHz 8.72 36.80 27.71
43 64QAM 10.0 MHz 8.73 36.81 27.87
44 64QAM 10.0 MHz 9.09 36.84 27.78
45 64QAM 10.0 MHz 8.79 36.82 27.88
46 64QAM 10.0 MHz 9.02 36.91 27.91
47 64QAM 10.0 MHz 9.17 36.98 27.82
48 64QAM 10.0 MHz 9.00 36.72 27.92
49 64QAM 10.0 MHz 8.83 36.87 27.89

Document 75948804 Report 03 Issue 1
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Peak to Average Ratio (PAR) / Output Power
. LTE Carrier Channel Position B
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

50 640AM 10.0 MHz 8.94 36.89 27.80

51 64QAM 10.0 MHz 9.17 36.95 28.07

52 640AM 10.0 MHz 9.24 37.07 28.04

53 64QAM 10.0 MHz 8.81 36.99 28.03

54 64QAM 10.0 MHz 9.46 36.96 27.82

55 640AM 10.0 MHz 8.86 36.92 27.84

56 64QAM 10.0 MHz 9.10 36.74 27.77

57 640AM 10.0 MHz 9.11 36.74 27.79

58 64QAM 10.0 MHz 9.25 36.83 27.84

59 640AM 10.0 MHz 8.90 36.92 28.02

60 64QAM 10.0 MHz 9.48 36.55 27.82

61 640Q0AM 10.0 MHz 8.79 36.87 27.80

62 64QAM 10.0 MHz 8.83 36.87 27.88

63 64QAM 10.0 MHz 9.03 36.78 27.87
Total - 54.94 45.96

Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file
and available on request.

Antenna Port 21 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position B
Spectrum Analyzer 1 y :
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 0 Atten 6 dB Trig: Free Run Center Freq: 2.501000000 GHz
RL > Corrections: Off  |Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None

[
1 Metrics v 2 Graph Al

Average Power 100%

37.28 dBm ==
3631 %at0dB 10
10.0% 442dB
1
1.0% 7.70dB
0.1% 8.78dB

0.01%

8.93dB

0.001 %

9.02dB

0.0001 %

9.05d8 ool

Peak

10.38 dB

47.66 dBm

0.0001 %)

0.00dB

Info BW 80.000 MHz

20.00 dB,

'

aC eSS

1
)
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Configuration 1

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
. LTE Carrier Channel Position M
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

0 64QAM 10.0 MHz 9.13 36.48 27.36
1 64QAM 10.0 MHz 9.11 36.31 27.18
2 64QAM 10.0 MHz 9.27 36.53 27.34
3 64QAM 10.0 MHz 8.79 36.32 27.34
4 64QAM 10.0 MHz 8.86 36.23 27.23
5 64QAM 10.0 MHz 8.88 36.49 27.33
6 64QAM 10.0 MHz 9.09 36.41 27.47
7 64QAM 10.0 MHz 8.97 36.37 27.22
8 64QAM 10.0 MHz 8.92 36.48 27.38
9 64QAM 10.0 MHz 8.96 36.35 27.30
10 64QAM 10.0 MHz 9.47 36.37 27.25
11 64QAM 10.0 MHz 9.23 36.31 27.26
12 64QAM 10.0 MHz 9.09 36.60 27.47
13 64QAM 10.0 MHz 9.27 36.43 27.19
14 64QAM 10.0 MHz 9.16 36.53 27.49
15 64QAM 10.0 MHz 8.67 36.33 27.35
16 64QAM 10.0 MHz 9.36 36.50 27.56
17 64QAM 10.0 MHz 8.61 36.37 27.20
18 64QAM 10.0 MHz 8.83 36.52 27.41
19 64QAM 10.0 MHz 9.19 36.33 27.22
20 64QAM 10.0 MHz 8.88 36.28 27.27
21 64QAM 10.0 MHz 8.85 36.39 27.41
22 64QAM 10.0 MHz 8.75 36.38 27.38
23 64QAM 10.0 MHz 8.93 36.12 27.04
24 64QAM 10.0 MHz 8.95 36.51 27.40
25 64QAM 10.0 MHz 8.78 36.32 27.31
26 64QAM 10.0 MHz 9.21 36.17 27.07
27 64QAM 10.0 MHz 8.94 36.35 27.19
28 64QAM 10.0 MHz 8.60 36.51 27.57
29 64QAM 10.0 MHz 9.04 36.33 27.23
30 64QAM 10.0 MHz 9.30 36.53 27.38
31 64QAM 10.0 MHz 8.82 36.26 27.13
32 64QAM 10.0 MHz 9.11 36.59 27.47
33 64QAM 10.0 MHz 8.87 36.37 27.25
34 64QAM 10.0 MHz 9.10 36.67 27.52
35 64QAM 10.0 MHz 8.80 36.39 27.21
36 64QAM 10.0 MHz 8.86 36.37 27.20
37 64QAM 10.0 MHz 8.99 36.41 27.33
38 64QAM 10.0 MHz 9.01 36.44 27.26
39 64QAM 10.0 MHz 9.01 36.22 27.14
40 64QAM 10.0 MHz 8.59 36.43 27.36
41 64QAM 10.0 MHz 8.96 36.40 27.28
42 64QAM 10.0 MHz 8.84 36.20 27.19
43 64QAM 10.0 MHz 8.96 36.42 27.31
44 64QAM 10.0 MHz 9.15 36.51 27.38
45 64QAM 10.0 MHz 9.07 36.35 27.35
46 64QAM 10.0 MHz 9.08 36.58 27.33
47 64QAM 10.0 MHz 9.05 36.31 27.17
48 64QAM 10.0 MHz 8.92 36.50 27.46
49 64QAM 10.0 MHz 9.06 36.41 27.21
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Peak to Average Ratio (PAR) / Output Power
) LTE Carrier Channel Position M
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

50 640AM 10.0 MHz 8.86 36.36 27.48

51 64QAM 10.0 MHz 9.31 36.34 27.23

52 640AM 10.0 MHz 8.92 36.26 27.22

53 64QAM 10.0 MHz 8.84 36.35 27.34

54 64QAM 10.0 MHz 8.95 36.49 27.33

55 640AM 10.0 MHz 8.90 36.13 27.23

56 64QAM 10.0 MHz 8.82 36.50 27.29

57 640AM 10.0 MHz 9.42 36.34 27.28

58 64QAM 10.0 MHz 8.78 36.35 27.20

59 640AM 10.0 MHz 9.46 36.39 27.29

60 64QAM 10.0 MHz 9.17 36.21 27.17

61 640Q0AM 10.0 MHz 8.86 36.25 27.21

62 64QAM 10.0 MHz 8.93 36.51 27.39

63 640Q0AM 10.0 MHz 9.11 36.33 27.39
Total - 54.45 45.37

Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file
and available on request.

Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position M
Spectrum Analyzer 1 y :
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 0 Atten 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[
1 Metrics v 2 Graph Al
Average Power 100%
36.55 dBm =
3450 %at0dB 10
10.0% 4.57dB
1
1.0% 7.94dB
0.1% 9.10dB
0.1
0.01 % 9.21dB

0.001 %

9.25dB

0.0001 %

9.28dB ool

Peak

10.33 dB

46.88 dBm

0.0001 %)

0.00dB

Info BW 80.000 MHz

20.00 dB,

'

D0l E S

1
)
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Configuration 1

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
Antenna Port LTE Modulation LTE Ca_rrler Channel Position T
Bandwidth PAR (dB) Average Power
dBm dBm/MHz

0 640QAM 10.0 MHz 8.82 36.07 27.28
1 64QAM 10.0 MHz 9.28 35.97 26.98
2 640QAM 10.0 MHz 9.29 35.92 27.16
3 64QAM 10.0 MHz 8.54 36.18 27.20
4 640QAM 10.0 MHz 9.24 36.06 26.96
5 64QAM 10.0 MHz 9.12 36.09 27.05
6 640QAM 10.0 MHz 9.10 36.04 27.08
7 640QAM 10.0 MHz 9.02 36.03 27.08
8 64QAM 10.0 MHz 8.42 36.09 27.19
9 640QAM 10.0 MHz 9.11 36.24 27.06
10 64QAM 10.0 MHz 9.29 36.11 27.27
11 640QAM 10.0 MHz 9.04 36.06 27.14
12 64QAM 10.0 MHz 9.20 36.28 27.22
13 640QAM 10.0 MHz 8.90 36.13 27.08
14 64QAM 10.0 MHz 9.03 35.91 26.97
15 640QAM 10.0 MHz 8.71 36.09 27.06
16 64QAM 10.0 MHz 8.96 36.19 27.24
17 640QAM 10.0 MHz 9.09 36.14 27.22
18 640QAM 10.0 MHz 9.79 36.19 27.19
19 64QAM 10.0 MHz 9.01 36.09 27.18
20 640QAM 10.0 MHz 9.24 36.05 27.08
21 64QAM 10.0 MHz 9.27 36.15 27.21
22 640QAM 10.0 MHz 8.90 35.89 26.93
23 64QAM 10.0 MHz 9.16 35.87 27.07
24 640QAM 10.0 MHz 8.99 35.98 27.19
25 64QAM 10.0 MHz 8.98 35.95 26.99
26 640QAM 10.0 MHz 8.89 35.99 27.11
27 64QAM 10.0 MHz 9.04 36.12 27.09
28 640QAM 10.0 MHz 9.23 36.12 27.14
29 640QAM 10.0 MHz 9.25 36.15 27.18
30 64QAM 10.0 MHz 8.91 36.11 27.19
31 640QAM 10.0 MHz 9.85 36.01 27.05
32 64QAM 10.0 MHz 9.27 35.98 27.08
33 640QAM 10.0 MHz 9.11 36.05 27.11
34 64QAM 10.0 MHz 9.16 36.11 27.10
35 640QAM 10.0 MHz 8.90 36.11 27.19
36 64QAM 10.0 MHz 9.44 35.97 26.93
37 640QAM 10.0 MHz 8.78 36.07 27.03
38 64QAM 10.0 MHz 8.88 35.85 27.03
39 640QAM 10.0 MHz 9.18 36.03 27.03
40 64QAM 10.0 MHz 9.05 36.04 27.12
41 64QAM 10.0 MHz 9.18 36.00 27.08
42 640QAM 10.0 MHz 8.97 36.10 27.08
43 64QAM 10.0 MHz 8.88 36.05 27.17
44 640QAM 10.0 MHz 9.15 36.13 27.17
45 64QAM 10.0 MHz 9.02 36.06 27.12
46 640QAM 10.0 MHz 8.88 36.09 27.06
47 64QAM 10.0 MHz 9.22 36.10 27.02
48 640QAM 10.0 MHz 9.31 35.98 26.97
49 64QAM 10.0 MHz 9.22 36.10 27.16
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Peak to Average Ratio (PAR) / Output Power
) LTE Carrier Channel Position T
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

50 640AM 10.0 MHz 9.11 35.96 27
51 64QAM 10.0 MHz 8.94 36.20 27.17
52 640AM 10.0 MHz 8.74 35.82 26.88
53 64QAM 10.0 MHz 8.73 36.11 27.27
54 64QAM 10.0 MHz 9.25 35.89 26.99
55 640AM 10.0 MHz 9.18 35.92 26.89
56 64QAM 10.0 MHz 9.44 36.08 27.01
57 640AM 10.0 MHz 9.02 35.97 27.12
58 64QAM 10.0 MHz 8.22 36.08 27.20
59 640AM 10.0 MHz 8.74 36.34 27.24
60 64QAM 10.0 MHz 9.30 35.81 26.78
61 640Q0AM 10.0 MHz 8.92 36.08 27.06
62 64QAM 10.0 MHz 9.12 36.09 26.95
63 64QAM 10.0 MHz 9.06 35.97 26.99
Total - 54.12 45.15

Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file

and available on

request.

Antenna Port 59 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position T
Spectrum Analyzer 1 y :
Power Stat CCDF
KEYSIGHT |nput RF InputZ: 50 0 Atten 6 dB Trig: Free Run Center Freq: 2685000000 GHz
RL > Corrections: Off  |Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
[
1 Metrics v 2 Graph Al
Average Power 100%
36.48 dBm =
35.35%at0dB 10
10.0% 440dB
1
1.0% 7.66 dB
0.1% 8.74dB
0.01% 89448 o
0.001 % 9.06dB
0.0001 % 9.11dB oot
9.47dB 0001
Peak B
45.95 dBm
0.0001 %
0.00dB 20.00 dB!
Info BW 80.000 MHz

5 e l?

'

Apr 14,2020 ]
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Configuration 1

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
. LTE Carrier Channel Position M
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

0 64QAM 20.0 MHz 8.57 36.37 24.50
1 64QAM 20.0 MHz 9.19 36.35 24.24
2 64QAM 20.0 MHz 9.26 36.49 24.63
3 64QAM 20.0 MHz 8.93 36.39 24.53
4 64QAM 20.0 MHz 8.90 36.23 24.29
5 64QAM 20.0 MHz 8.88 36.38 24.34
6 64QAM 20.0 MHz 9.22 36.52 24.44
7 64QAM 20.0 MHz 9.14 36.21 24.39
8 64QAM 20.0 MHz 9.08 36.40 24.22
9 64QAM 20.0 MHz 8.97 36.29 24.42
10 64QAM 20.0 MHz 9.21 36.26 24.17
11 64QAM 20.0 MHz 8.99 36.33 24.26
12 64QAM 20.0 MHz 9.24 36.47 24.48
13 64QAM 20.0 MHz 9.11 36.31 24.27
14 64QAM 20.0 MHz 8.95 36.54 24.41
15 64QAM 20.0 MHz 9.29 36.18 24.24
16 64QAM 20.0 MHz 9.06 36.66 24.54
17 64QAM 20.0 MHz 9.27 36.24 24.41
18 64QAM 20.0 MHz 9.05 36.56 24.55
19 64QAM 20.0 MHz 9.30 36.42 24.38
20 64QAM 20.0 MHz 9.46 36.45 24.38
21 64QAM 20.0 MHz 9.27 36.41 24.40
22 64QAM 20.0 MHz 9.26 36.20 24.43
23 64QAM 20.0 MHz 9.21 36.10 24.05
24 64QAM 20.0 MHz 9.19 36.54 24.47
25 64QAM 20.0 MHz 9.73 36.22 24.21
26 64QAM 20.0 MHz 9.02 36.13 24.15
27 64QAM 20.0 MHz 8.81 36.50 24.60
28 64QAM 20.0 MHz 8.77 36.54 24.45
29 64QAM 20.0 MHz 8.70 36.30 24.21
30 64QAM 20.0 MHz 9.12 36.54 24.44
31 64QAM 20.0 MHz 8.69 36.32 24.30
32 64QAM 20.0 MHz 9.23 36.62 24.42
33 64QAM 20.0 MHz 8.79 36.32 24.29
34 64QAM 20.0 MHz 9.32 36.82 24.70
35 64QAM 20.0 MHz 9.18 36.21 24.29
36 64QAM 20.0 MHz 9.09 36.43 24.33
37 64QAM 20.0 MHz 8.75 36.23 24.35
38 64QAM 20.0 MHz 9.19 36.41 24.39
39 64QAM 20.0 MHz 8.64 36.22 24.21
40 64QAM 20.0 MHz 9.31 36.42 24.39
41 64QAM 20.0 MHz 8.82 36.31 24.32
42 64QAM 20.0 MHz 9.07 36.15 24.27
43 64QAM 20.0 MHz 9.55 36.37 24.44
44 64QAM 20.0 MHz 9.15 36.63 24.51
45 64QAM 20.0 MHz 9.28 36.37 24.30
46 64QAM 20.0 MHz 8.96 36.50 24.53
47 64QAM 20.0 MHz 9.09 36.43 24.30
48 64QAM 20.0 MHz 9.06 36.32 24.48
49 64QAM 20.0 MHz 8.95 36.29 24.32
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Peak to Average Ratio (PAR) / Output Power
) LTE Carrier Channel Position M
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz

50 640AM 20.0 MHz 9.07 36.44 24.40

51 64QAM 20.0 MHz 9.12 36.42 24.24

52 640AM 20.0 MHz 8.75 36.25 24.10

53 64QAM 20.0 MHz 9.62 36.29 24.33

54 64QAM 20.0 MHz 8.91 36.34 24.35

55 640AM 20.0 MHz 9.02 36.10 24.12

56 64QAM 20.0 MHz 9.34 36.43 24.38

57 640AM 20.0 MHz 8.86 36.22 24.25

58 64QAM 20.0 MHz 9.48 36.45 24.37

59 640AM 20.0 MHz 9.55 36.40 24.37

60 64QAM 20.0 MHz 8.94 36.13 24.22

61 640Q0AM 20.0 MHz 9.08 36.23 24.16

62 64QAM 20.0 MHz 9.67 36.48 24.47

63 64QAM 20.0 MHz 9.59 36.23 24.21
Total - 54.43 42.42

Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file
and available on request.

Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position M
Spectrum Analyzer 1 y :
Power Stat CCDF
KEYSIGHT nput RF Input Z: 50 @ Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i

1 Metrics v

100 %

2 Graph \l

Average Power
36.42 dBm =
33.81%at0dB 109
10.0% 46748
1
10% 8.14dB
01% 93248
0.01% 943cB o
0.001% 94748
0.0001 % 950 dB ool
1021dB .
Peak -
46.63 dBm
10.0001 %)
0.00dB 20,00 dB
Info BW 80.000 MHz
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Configuration 1

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power

. LTE Carrier Channel Position B
Antenna Port LTE Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz
34 64QAM 20.0 MHz 9.18 36.55 24.65
Total - 6.61 -5.23

Antenna Port 34 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position B
Spectrum Analyzer 1 " +
Power Stat CCDF
KEYSIGHT [nput: RF Input Z: 50 & Atten: 6 dB Trig: Free Run Center Freq: 2.506000000 GHz
RL - Corrections: Off Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (5)  |pW Path: Standard Radio Std: None
[
1 Metrics v 2 Graph v
Average Power 1o
36.63 dBm I
34.76 % at 0 dB 10 %
10.0 % 4.51dB
1
10% 7.88dB
0.1% 8.98dB
0.01% 9,188 o
0.001 % 9.31dB
0.0001 % 9.39 dB oot
9.47 dB
Peak oo
46.10 dBm
0.0001 %)
0.00dB 20.00 dB|
Info BW 80.000 MHz
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Configuration 1

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power

Antenna Port LTE Modulation LTE Ca_rrler Channel Position T
Bandwidth PAR (dB) Average Power
dBm dBm/MHz
34 64QAM 20.0 MHz 9.18 36.62 24.75
Total - 6.62 -5.25

Antenna Port 34 - LTE Modulation 64QAM - LTE Carrier Bandwidth 20.0 MHz - Channel
Position T

Spectrum Analyzer 1 v +

Power Stat CCDF
Input Z: 50 Q Atten: 6 dB Trig: Free Run Center Freq: 2.680000000 GHz
Corrections: Off  |Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt

FreqRef: Int (S)  |uW Path- Standard Radio Std- None

KEYSIGHT |Input: RF
RL. == ion Auto
i

1 Metrics \J 2 Graph v
Average Power 1w
36.65 dBm —
34.28 % at 0 dB 10 %
10.0% 4.60dB
1
1.0 % 8.01dB
0.1% 9.18dB
0.01 % 949 dB = —--————-————————|
0.001 % 9.69dB
0.0001 % 9.80dB oors
10.38 dB
Peak oo
47.03 dBm
0.0001 %)
0.00dB 20.00 dB!
Info BW 80.000 MHz

@9 l?erme) |
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Configuration 2

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
Antenna Port LTE Modulation LTE Ca_rrler Channel Position M
Bandwidth PAR (dB) Average Power
dBm dBm/MHz
34 640QAM 10.0 MHz - 35.88 24.06
34 64QAM 20.0 MHz - 36.10 21.42
Total - 6.10 -8.58

Antenna Port 34 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position M

Spectrum Analyzer 1
Channel Power

v

+

KEYSIGHT [nput RF
RL >

Align: Auto

i

InputZ: 50 Q
Corrections: Off
FreqRef: Int (S)
NFE: Off

Atten: 12 dB
Preamp: Off

#PNO: Fast

BW Path: Standard |#IF Gain: Low

Trig: Free Run
Gate: Off \Avg|Hold: 200/200

Radio Std: None

Center Freq: 2.593000000 GHz

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 43.08 dB
Ref Value 30.00 dBm

200

10.0

0.00

-10.0

-200

-300

-400

-500 i
-600 |

Center 2.5930 GHz
#Res BW 100.00 kHz

#Video BW 300.00 kHz*

Span 388 MHz
Sweep 48.6 ms (15520 pts)

2 Metrics v

Total Channel Power

35.88 dBm / 214 MHz

Total Power Spectral Density

-47.42 dBm/Hz

LIRS TEaE=5 T

Antenna Port 34 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 20.0 MHz - Channel

SRR

Position M

|spectrum Analyzer 1
Channel Power

"

KEYSIGHT |nput RF
RL ope

Xt

Align: Auto

Input Z: 50 Q
Corrections: Off
Freq Ref: Int(S)
INFE: Off

‘Atten: 10 dB
Preamp: Off

#PNO: Fast

HW Path: Standard #IF Gain: Low

Trig: Free Run
Gate: Off \Avg|Hold: 200/200

Radio Std: None

Center Freq: 2.593000000 GHz

1 Graph v
Scale/Div 10.0 dB

Ref Lvl Offset 43.08 dB
Ref Value 30.68 dBm

207

107

0.680

-9.32

-193

-293

-393

-493

-593

Center 2.5930 GHz
#Res BW 200.00 kHz

#Video BW 620.00 kHz*

‘Span 388 MHz|
Sweep 12.4 ms (7760 pts)

2 Metrics v

Total Channel Power

36.10 dBm/ 214 MHz

Total Power Spectral Density

-47.21 dBm/Hz
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Configuration 3

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
Antenna Port LTE Modulation LTE Ca_rrler Channel Position M
Bandwidth PAR (dB) Average Power
dBm dBm/MHz
34 640QAM 10.0 MHz - 35.90 22.37
34 64QAM 20.0 MHz - 36.06 19.38
Total - 6.06 -10.62

Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel
Position M

Spectrum Analyzer 1 ' :

Channel Power

KEYSIGHT |nput RF Input Z 50
Corrections: Off

Lo IAlign Auto Freq Ref: Int (S)

3] NFE: Off

1 Graph v

Atten: 10 dB Trig: Free Run Center Freq: 2.593000000 GHz
Preamp: Off Gate: Off /Avg|Hold: 2001200

LW Path: Standard #F Gain: Low Radio Std: None

#PNO: Fast

Ref Lvl Offset 43.08 dB

Scale/Div 10.0 dB Ref Value 28.37 dBm
Log ‘

184

8.37
-1.63
-116
216
316
416
516

616

Center 2.5030 GHz #Video BW 300.00 kHz* Span 388 MHz
#Res BW 100.00 kHz

Sweep 48.6 ms (15520 pts)|
2 Mefrics v

Total Channel Power 35.90 dBm/ 214 MHz

Total Power Spectral Density -47.40 dBm/Hz
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel
Position M

Spectrum Analyzer 1 "

Channel Power

KEYSIGHT |Input. RF InputZ: 50 @
RL [ Corrections: Off

Align: Auto Freq Ref: Int (S)
i NFE: Off

1 Graph v

Aftten: 8 dB Trig: Free Run Center Freq: 2.593000000 GHz
Preamp: Off Gate: Off /Avg|Hold: 2001200

WW Path: Standard #IF Gain: Low Radio Std: None

#PNO: Fast

Ref Lvl Offset 43.08 dB

Scale/Div 10.0 dB Ref Value 28.56 dBm
Log

186

856
144
414
214
314
414
514
614

Center 2.5930 GHz #Video BW 620.00 kHz* ‘Span 388 MHz
#Res BW 200.00 kHz Sweep 12.4 ms (7760 pts)|

2 Mefrics v

Total Channel Power 36.06 dBm/ 214 MHz

Total Power Spectral Density -47.25 dBm/Hz
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Configuration 4

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
. NR Carrier Channel Position B
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) o dBm/MHz SCS

30kHz
0 640AM 20.0 M:ésso kHz 8.93 36.88 24.96
1 640AM 20.0 Ms"'éso kHz 8.61 36.63 24.89
2 64QAM 20.0 Mg'éso kHz 8.72 37.04 25.11
3 64QAM 20.0 M;éso KHz 8.66 36.90 24.98
4 64QAM 200 Mz 30 kHz 8.81 37.08 25.03
5 64QAM 20.0 Mg'éso KHz 8.65 36.92 25.05
6 64QAM 20.0 M;éso kHz 8.48 37.05 24.86
7 64QAM 20.0 Mg'égo kHz 8.73 37.01 24.94
8 64QAM 20.0 M;éso KHz 8.48 36.71 24.89
9 64QAM 20.0 M;éso KHz 8.68 36.88 24.99
10 64QAM 20.0 MSHCZ;O kHz 8.49 36.94 24.94
11 64QAM 20.0 MSHCZSSO kHz 8.67 36.87 24.93
12 64QAM 20.0 MSHCZ;O kHz 8.41 37.04 24.97
13 64QAM 200 Mz 30 kHz 8.83 36.93 25.05
14 64QAM 200 Mz 30 kHz 8.89 36.75 25.03
15 64QAM 20.0 MSHCZ;O kHz 8.47 36.82 24.95
16 64QAM 20.0 MSHCZ;O kHz 8.85 37.07 25.03
17 64QAM 20.0 Mg'ése’o kHz 8.75 37.26 24.99
18 64QAM 20.0 MSHCZSSO kHz 8.80 37.04 25.06
19 64QAM 200 Mz 30 kHz 8.53 36.86 25.08
20 64QAM 20.0 MSHCZ;O kHz 8.81 37.07 25.12
21 640AM 20.0 MSHCZ;C’ kHz 8.40 37.09 25.02
22 640AM 20.0 MSHCZS?’O kHz 8.77 36.92 24.94
23 64QAM 200 Mz 30 kHz 8.60 36.88 24.74
24 64QAM 20.0 M:éSSO kHz 8.60 36.79 24.88
25 640AM 20.0 M:éSSO KHz 8.64 36.81 24.86
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position B
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz
26 64QAM 20.0 M;éso kHz 8.47 36.82 24.86
27 640AM 20.0 M;éso kHz 8.71 36.90 24.92
28 640AM 20.0 Mgésso kHz 8.54 37.02 25.23
29 64QAM 20.0 Mg'czs?’o kHz 8.91 36.95 25.02
30 64QAM 20.0 MSHé;’O kHz 8.82 37.04 25.14
31 64QAM 20.0 M;éso KHz 8.72 37.20 24.98
32 64QAM 20.0 M;éso kHz 8.88 37.03 25.10
33 64QAM 20.0 MSHCZSO kHz 8.69 37.04 24.94
34 64QAM 20.0 MSHCZSO kHz 8.66 37.05 25.16
35 64QAM 20.0 Mg'égo kHz 8.86 36.98 25.10
36 64QAM 20.0 M;éso KHz 8.69 36.99 25.37
37 64QAM 200 Mz 30 kHz 8.83 37.25 25.18
38 64QAM 20.0 MSHCZSO kHz 8.65 37.05 24.97
39 64QAM 20.0 MSHCZSO kHz 8.82 36.92 24.82
40 64QAM 20.0 Mg'éso KHz 8.53 36.72 24.89
41 64QAM 20.0 MSHCZSSO kHz 8.68 36.85 24.89
42 64QAM 20.0 MSHCZ;O kHz 8.71 36.78 24.92
43 64QAM 20.0 MSHCZ;O kHz 8.53 36.86 24.88
44 64QAM 20.0 MSHCZSO kHz 8.92 36.77 24.91

45 64QAM 20.0 Mg'ése’o kHz 8.39 36.69 25
46 64QAM 200 Mz 30 kHz 8.82 36.70 24.98
47 64QAM 20.0 MSHCZ;O kHz 8.71 36.94 24.94
48 64QAM 20.0 MSHCZ;O kHz 8.67 36.91 24.96
49 64QAM 20.0 MSHCZQO kHz 8.48 36.80 24.94
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Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel Position B
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS
30kHz
50 64QAM 20.0 M:éso kHz 8.58 36.91 25.05
51 640AM 20.0 M;éso kHz 8.45 37.13 25.02
52 640AM 20.0 M:ésso kHz 8.88 37.18 25.12
53 64QAM 20.0 Mg'éso kHz 8.59 36.86 25.12
54 64QAM 20.0 MSHé;’O kHz 8.74 36.86 24.98
55 64QAM 20.0 Msrgso KHz 8.47 36.92 23.65
56 64QAM 20.0 M;ése’o kHz 8.80 36.77 24.81
57 64QAM 20.0 M;éso kHz 8.65 36.85 24.92
20.0 MHz 30 kHz

58 64QAM e 8.65 37.03 25
59 64QAM 20.0 Mg'égo kHz 8.61 36.84 24.91
60 64QAM 20.0 M;éso KHz 8.60 36.96 24.78
61 64QAM 200 Mz 30 kHz 8.59 36.93 24.92
62 64QAM 20.0 M;éso kHz 8.59 36.91 24.95
63 64QAM 20.0 MSHCZSSO kHz 8.54 36.91 24.94
Total : 54.99 23.03
2 64QAM 40.0 MHz 30 kHz 8.80 36.74 21.91

scs
Total - 6.74 -8.09
18 64QAM 000 Mz 30 kHz 8.73 36.61 19.88
Total - 6.61 -10.12
28 64QAM 80.0 Mg'ése’o kHz 8.75 36.91 18.89
Total 5 6.01 ETRE]
28 64QAM 100.0 "g'ézsw kHz 8.96 36.92 17.86
Total 5 6.02 1214
Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file
and available on request.
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Antenna Port 17 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1 v
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.506000000 GHz
RL > Corrections: Off  |Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
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Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1 v
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.516000000 GHz
RL - Corrections: Off  Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100
36.67 dBm ==
35.39 % at0dB 10%
10.0% 4.40dB
19
1.0% 7.63dB
0.1% 88008 -
0.01% 9.28dB 01 %ﬁ%‘
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0.01 |
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T
|
961dB
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|
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Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.526000000 GHz
RL > Corrections: Off  |Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
36.80 dBm —
35.70 % at0 dB 10%
10.0% 4.33dB
1
1.0% 7.54dB
0.1% 8.73dB
0.01% 92008 o \
0.001 % 9.40dB )
0.01 |
0.0001 % 9.56 dB
\
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Peak o :
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.536000000 GHz
RL - Corrections: Off  Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100
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35.76 % at 0 dB 10%
10.0% 4.31dB
19
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -

Channel Position B

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.546000000 GHz
RL > Corrections: Off  |Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
36.78 dBm —
35.29 % at0dB 10%
10.0% 4.45dB
1
1.0% 7.63dB
0.1% 8.96dB
.-
0.01% 968 0B o
0.001 % 10.11dB
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Peak oo
47.60dBm
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Configuration 4

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
. NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz
0 640AM 20.0 M:ésso kHz 8.94 36.91 24.86
1 640AM 20.0 Ms"'éso kHz 8.70 36.66 24.65
2 64QAM 20.0 Mg'éso kHz 8.68 37.07 25.04
3 64QAM 20.0 M;éso KHz 8.67 36.87 24.69
4 64QAM 200 Mz 30 kHz 8.57 36.63 24.80
5 64QAM 200 Mz 30 kHz 8.96 36.78 24.84
6 64QAM 20.0 M;éso kHz 8.66 36.82 24.78
7 64QAM 20.0 Mg'égo kHz 8.75 36.69 24.68
8 64QAM 20.0 M;éso KHz 8.60 36.71 24.94
9 64QAM 20.0 M;éso KHz 8.73 36.80 24.83
10 64QAM 20.0 MSHCZ;O kHz 8.72 36.67 24.76
11 64QAM 20.0 MSHCZSSO kHz 8.73 36.72 24.71
12 64QAM 20.0 MSHCZ;O kHz 8.76 37.05 24.98
13 64QAM 20.0 MSHCZSSO kHz 8.77 36.72 24.76
14 64QAM 200 Mz 30 kHz 8.54 36.85 24.98
15 64QAM 20.0 MS'"'CZSO kHz 8.85 36.86 24.69
16 64QAM 20.0 MSHCZ;O kHz 8.73 36.85 24.91
17 64QAM 20.0 Mg'ése’o kHz 8.56 36.80 24.81
18 64QAM 20.0 Mg'ése’o kHz 8.60 36.88 25.11
19 64QAM 20.0 MSHCZ;O kHz 8.60 36.71 24.73
20 64QAM 20.0 MSHCZ;O kHz 8.64 36.72 24.76
21 640AM 20.0 MSHCZ;C’ kHz 8.46 36.64 24.77
22 640AM 20.0 MSHCZS?’O kHz 8.83 36.82 24.79
23 64QAM 200 Mz 30 kHz 8.61 36.53 24.54
24 64QAM 20.0 M:éSSO kHz 8.56 36.65 24.75
25 640AM 20.0 M:éSSO KHz 8.63 36.35 24.72
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz
26 64QAM 20.0 M:éso kHz 8.45 36.74 24.61
27 640AM 20.0 M:éso kHz 8.74 36.66 24.63
28 640AM 20.0 M:ésso kHz 8.94 37.19 24.86
29 64QAM 20.0 Mg'éso kHz 8.67 36.84 24.75
30 64QAM 20.0 MSHé;’O kHz 8.64 36.96 24.84
31 64QAM 20.0 Msrgso KHz 8.73 36.76 24.78
32 64QAM 20.0 MSHéS?’O kHz 8.62 36.87 24.91
33 64QAM 20.0 M;éso kHz 8.84 36.59 24.86
34 64QAM 20.0 MSHCZSSO kHz 8.91 37.22 24.94
35 64QAM 20.0 Mg'égo kHz 9.10 36.59 24.81
36 64QAM 200 Mz 30 kHz 8.58 36.79 24.73
37 64QAM 200 Mz 30 kHz 8.95 36.84 24.79
38 64QAM 20.0 M;éso kHz 8.51 36.77 24.89
39 64QAM 20.0 MSHCZSSO kHz 8.80 36.40 24.64
40 64QAM 20.0 Mg'éso KHz 8.73 36.90 24.63
41 64QAM 20.0 MSHCZSSO kHz 8.59 36.42 24.74
42 64QAM 200 Mz 30 kHz 8.95 36.63 24.73
43 64QAM 20.0 MSHCZSO kHz 8.94 36.83 24.85
44 64QAM 20.0 MSHCZ;O kHz 8.60 36.76 24.86
45 64QAM 20.0 Mg'ése’o kHz 8.69 36.66 24.67
46 64QAM 20.0 Mg'ése’o kHz 8.68 36.76 24.85
47 64QAM 20.0 MSHCZ;O kHz 8.93 36.85 24.73
48 64QAM 20.0 MSHCZ;O kHz 9.11 36.93 24.80
49 64QAM 20.0 MSHCZ;C’ kHz 8.88 36.76 24.75
50 64QAM 200 Mz 30 kHz 8.71 37.09 24.97
51 64QAM 200 Mz 30 kHz 8.58 36.73 24.82
52 64QAM 20.0 M:és30 kHz 9.12 36.83 24.67
53 640AM 20.0 M:éSSO KHz 9.10 36.84 24.91
54 640AM 20.0 MSHCZS?’O kHz 9.14 36.66 24.78
55 64QAM 20.0 MSHCZS?’O kHz 8.84 36.68 24.56
56 64QAM 20.0 MSHCZS?’O kHz 8.79 36.93 24.70
57 640AM 20.0 MHz 30 kHz 8.62 36.67 24.67
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Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS
30kHz
Scs
58 640AM 20.0 Ms"'éso kHz 8.56 36.78 24.68
59 64QAM 20.0 Mg'éso kHz 8.58 36.88 24.86
60 64QAM 20.0 MSHé;’O kHz 8.65 36.55 24.71
61 640AM 20.0 M;éso kHz 8.65 36.63 24.79
20.0 MHz 30 kHz

62 640AM e 8.57 37 24.89
63 64QAM 20.0 MSHCZSSO kHz 8.72 36.79 24.70
Total : 54.84 42.85

0 64QAM 40.0 Mg'éso KHz 8.60 36.67 21.63
1 64QAM 40.0 MSHCZ;O kHz 8.71 36.62 21.44
2 64QAM 40.0 Mg'égo kHz 8.81 36.92 21.80
3 64QAM 40.0 M;éso KHz 8.66 36.67 21.47
4 64QAM 40.0 Mg‘éso KHz 8.63 36.59 21.46
5 64QAM 40.0 Mg'éso KHz 9.04 36.75 21.54
6 64QAM 40.0 MSHCZSSO kHz 8.64 36.77 21.67
7 64QAM 40.0 MSHCZSSO kHz 8.72 36.54 21.38
8 64QAM 40.0 Mg'ése’o kHz 8.65 36.70 21.71
9 64QAM 40.0 M:éso kHz 8.84 36.63 21.56
10 64QAM 40.0 MSHCZ;O kHz 8.62 36.36 21.29
11 64QAM 40.0 MSHCZSSO kHz 8.53 36.51 21.41
12 64QAM 40.0 MSHCZ;O kHz 8.84 36.85 21.64
13 64QAM 40.0 MSHCZSSO kHz 8.62 36.67 21.43
14 64QAM 40.0 MSHCZ;O kHz 8.68 36.70 21,51
15 64QAM 40.0 MSHCZ;O kHz 8.51 36.40 21.34

40.0 MHz 30 kHz

16 64QAM P 9 36.88 21.78
17 640AM 40.0 MSHCZS?’O kHz 8.69 36.77 2157
18 64QAM 400 Mz 30 kHz 8.60 36.86 21.70
19 64QAM 40.0 M:és3° kHz 8.76 36.64 21.55
20 640AM 40.0 M:éSSO KHz 8.99 36.73 2153
21 640AM 40.0 MSHCZSSO KHz 8.74 36.63 2151
22 640AM 40.0 MSHCZS?’O kHz 8.72 36.82 21,52
23 64QAM 400 Mz 30 kHz 8.63 36.37 21.30
24 640AM 0.0 MHz 30 KHz 8.61 36.65 2158
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS
30kHz
sCs

25 640AM 40.0 Ms"'éso kHz 8.57 36.64 2151
26 64QAM 40.0 Mg'éso kHz 8.62 36.39 21.50
27 64QAM 40.0 MSHé;’O kHz 8.45 36.55 21.61
28 640AM 40.0 M;éso kHz 8.81 36.91 21.75
29 640AM 40.0 MSHCZSO kHz 8.65 36.79 21.48
30 64QAM 40.0 M;éso kHz 8.53 36.86 21.74
31 64QAM 40.0 Mg'égo kHz 8.73 36.80 21,58
32 64QAM 40.0 M;éso KHz 8.65 36.80 21.73
33 64QAM 40.0 M;éso KHz 8.67 36.63 21.55
34 64QAM 40.0 MSHCZ;O kHz 8.41 36.87 21.75
35 64QAM 40.0 MSHCZSSO kHz 8.71 36.65 21.54
36 64QAM 40.0 Mg'égo kHz 8.64 36.72 2151
37 64QAM 40.0 M;éso KHz 8.64 36.59 21.48
38 64QAM 40.0 Mg'éso KHz 8.60 36.77 21.60
39 64QAM 40.0 MS'"'CZSO kHz 9.05 36.58 21.33
40 64QAM 40.0 MSHCZ;O kHz 9.04 36.66 21.49
41 64QAM 40.0 Mg'ése’o kHz 8.47 36.64 21.49
42 64QAM 40.0 MSHCZSSO kHz 8.68 36.47 21.45
43 64QAM 40.0 MSHCZ;O kHz 8.64 36.81 21.46
44 64QAM 40.0 MSHCZ;O kHz 8.67 36.84 21.74
45 64QAM 40.0 MSHCZ;O kHz 8.53 36.49 21.46
46 64QAM 40.0 Mg'ése’o kHz 8.63 36.82 21.66
47 64QAM 400 Mz 30 kHz 8.55 36.71 21.50
48 64QAM 40.0 M:éSSO kHz 8.63 36.84 21.77
49 640AM 40.0 M:éSSO KHz 8.96 36.64 21.47
50 640AM 40.0 MSHCZSSO KHz 8.87 36.89 21.72
51 640AM 40.0 MSHCZS?’O kHz 8.59 36.71 2153
52 64QAM 40.0 M:é;’" kHz 8.69 36.57 21.38
53 64QAM 40.0 M:és30 kHz 8.82 36.77 21.63
54 640AM 40.0 MSHCZSSO KHz 8.63 36.76 21,58
55 640AM 40.0 Mg'éso kHz 8.67 36.58 21.35
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz

56 64QAM 400 Mz S0kHz 8.76 36.79 21.60
57 64QAM 40.0 M;éso kHz 8.53 36.54 21.55
58 64QAM 40.0 M:ésso kHz 8.73 36.56 21.52
59 64QAM 400 MHz 30 kHz 8.60 36.87 21.63
60 64QAM 400 MHz 30 kHz 8.95 36.66 21.40
61 64QAM 40-0MHz 30 kHz 8.71 36.54 21.42
62 64QAM 40.0 MSHéS?’O kHz 8.93 36.77 21.70
63 64QAM 400 Mz 30 kHz 8.62 36.67 21.62
Total - 54.75 39.61

0 64QAM 60.0 M;éso KHz 8.67 36.80 19.96
1 64QAM 60.0 MSHCZ;O kHz 8.66 36.44 19.72
2 64QAM 60.0 MSHCZSSO kHz 8.50 37.04 19.96
3 64QAM 60.0 Mg'égo kHz 8.58 36.76 19.79
4 64QAM 60.0 M;éso KHz 8.73 36.90 19.81
5 64QAM 000 Mz 30 kHz 8.68 36.70 19.71
6 64QAM 60.0 MS'"'CZSO kHz 8.65 36.74 19.82
7 64QAM 60.0 MSHCZ;O kHz 8.78 36.71 19.82
8 64QAM 60.0 Mg'ése’o kHz 8.72 36.84 18.50
9 64QAM 000 Mz 30 kHz 8.47 36.71 18.38
10 64QAM 60.0 M:éso kHz 8.80 36.59 19.77
11 64QAM 60.0 MSHCZSSO kHz 8.86 36.73 19.76
12 64QAM 60.0 MSHCZ;O kHz 8.64 37.05 20.06
13 64QAM 60.0 Mg'ése’o kHz 8.64 36.91 19.81
14 64QAM 000 Mz 30 kHz 8.69 36.86 19.88
15 64QAM 60.0 M:és30 kHz 8.48 36.77 19.73
16 640AM 60.0 M:éSSO KHz 9.04 36.96 20.09
17 640AM 60.0 MSHCZSSO KHz 9.18 36.72 19.81
18 640AM 60.0 MSHCZS?’O kHz 9.10 37.18 18.63
19 64QAM 60.0 MSHés?’O kHz 9.20 36.78 19.77
20 64QAM 60.0 M:és30 kHz 9.16 36.69 19.86
21 640AM 60.0 MSHCZSSO KHz 8.74 36.81 19.69
22 640AM 60.0 Mg'éso kHz 9.17 36.89 19.84
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz
23 64QAM 60.0 M:éso kHz 9.21 36.50 19.66
24 640AM 60.0 M;éso kHz 8.89 36.88 19.88
25 640AM 60.0 M:ésso kHz 9.24 36.67 19.74
26 64QAM 60.0 Mg'éso kHz 9.14 36.55 19.67
27 64QAM 60.0 MSHé;’o kHz 8.63 36.61 19.76
28 64QAM 60.0 Msrgso KHz 9.30 36.95 20.13
29 64QAM 000 Mz 30 kHz 9.23 36.85 19.84
30 64QAM 60.0 M;éso kHz 8.94 37.03 20.04
31 64QAM 60.0 MSHCZSSO kHz 9.13 36.66 19.78
32 64QAM 60.0 Mg'égo kHz 8.62 36.83 19.95
33 64QAM 60.0 M;éso KHz 9.05 36.79 19.81
34 64QAM 000 Mz 30 kHz 8.67 37.09 19.96
35 64QAM 60.0 M;éso kHz 9.08 36.79 19.84
36 64QAM 60.0 MSHCZSSO kHz 8.80 36.77 19.78
37 64QAM 60.0 Mg'éso KHz 9.17 36.68 19.80
38 64QAM 60.0 Mg'ése’o kHz 9.16 36.87 19.87
39 64QAM 60.0 M:éso kHz 9.14 36.63 19.61
40 64QAM 60.0 MSHCZ;O kHz 9.15 36.82 19.97
41 64QAM 60.0 MSHCZ;O kHz 9.01 36.77 19.88
42 64QAM 60.0 Mg'ése’o kHz 9.07 36.75 19.66
43 64QAM 60.0 MSHCZSSO kHz 0.18 36.79 19.74
44 64QAM 60.0 MSHCZ;O kHz 9.11 37.03 20.04
45 64QAM 60.0 MSHCZ;O kHz 8.55 36.78 19.72
46 64QAM 60.0 MSHCZ;C’ kHz 9.22 36.95 19.97
47 64QAM 000 Mz 30 kHz 9.27 36.78 20.06
48 64QAM 000 Mz 30 kHz 9.23 37.02 20.05
49 64QAM 60.0 M:éSSO kHz 9.01 36.69 19.72
50 640AM 60.0 M:éSSO KHz 8.93 36.96 20.12
51 640AM 60.0 MSHCZS?’O kHz 8.83 36.59 19.74
52 64QAM 60.0 MSHCZS?’O kHz 8.67 36.96 19.73
53 64QAM 60.0 MSHCZS?’O kHz 8.78 36.87 20.02
54 640AM 60.0 MHz 30 kHz 8.61 36.90 19.01
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS
30kHz
sCs

55 640AM 60.0 Ms"'éso kHz 8.88 36.61 19.67
56 64QAM 60.0 Mg'éso kHz 8.67 36.89 19.93
57 64QAM 60.0 MSHé;’O kHz 8.56 36.76 19.75
58 640AM 60.0 M;éso kHz 8.67 36.73 19.80
59 640AM 60.0 MSHCZSO kHz 8.84 36.89 19.83
60 64QAM 60.0 M;éso kHz 8.59 36.75 19.72
61 64QAM 60.0 Mg'égo kHz 8.84 36.62 19.75
62 64QAM 60.0 M;éso KHz 8.92 36.86 19.98
63 64QAM 60.0 M;éso KHz 8.91 36.85 19.79
Total - 54.87 37.85

0 64QAM 80.0 M;éso KHz 8.71 36.77 18.54
1 64QAM 80.0 MSHéSgO kHz 8.74 36.46 18.18
2 64QAM 80.0 MSHCZSO kHz 8.67 36.74 18.49
3 64QAM 80.0 MSHCZSSO kHz 8.86 36.63 18.27
4 64QAM 80.0 MSHCZSSO kHz 8.79 36.45 18.37
5 64QAM 80.0 Mg'ése’o kHz 8.45 36.56 18.34
6 64QAM 800 Mz 30 kHz 8.63 36.72 18.49
7 64QAM 80.0 MSHCZ;O kHz 8.77 36.69 18.39
8 64QAM 80.0 MSHCZ;O kHz 8.77 36.67 18.50
9 64QAM 80.0 MSHCZ;O kHz 8.67 36.61 18.39
10 64QAM 800 Mz 30 kHz 8.48 36.63 18.22
11 64QAM 800 Mz 30 kHz 8.56 36.57 18.36
12 64QAM 80.0 MSHCZ;O kHz 8.94 36.87 18.62
13 64QAM 80.0 MSHCZ;C’ kHz 8.85 36.59 18.49
14 640AM 80.0 MSHCZS?’O kHz 8.57 36.76 18.43
15 64QAM 800 Mz 30 kHz 8.67 36.50 18.26
16 64QAM 80.0 M:é;’" kHz 8.76 36.80 18.60
17 640AM 80.0 M:éSSO KHz 8.58 36.71 18.47
18 640AM 80.0 MSHCZSSO KHz 8.60 36.86 18.76
19 640AM 80.0 MSHCZS?’O kHz 8.89 36.60 18.43
20 64QAM 80.0 MSHCZS3° kHz 8.74 36.62 18.47
21 640AM 80.0 MHz 30 kHz 8.49 36.68 1843
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS
30kHz
sCs

22 640AM 80.0 Ms"'éso kHz 8.63 36.65 18.54
23 64QAM 80.0 Mg'éso kHz 8.73 36.46 18.32
24 64QAM 80.0 MSHé;’O kHz 8.67 36.67 18.46
25 640AM 80.0 M;éso kHz 8.46 36.47 18.34
26 640AM 80.0 MSHCZSO kHz 8.73 36.54 18.28
27 64QAM 80.0 MSHCZSO kHz 8.64 36.63 18.38
28 64QAM 80.0 Mg'égo kHz 8.56 37.01 18.69
29 64QAM 80.0 M;éso KHz 8.83 36.56 18.36
30 64QAM 80.0 M;éso KHz 8.68 36.84 18.49
31 64QAM 80.0 MSHCZSSO kHz 8.69 36.42 18.37
32 64QAM 80.0 MSHCZSSO kHz 8.89 36.78 18.54
33 64QAM 80.0 Mg'égo kHz 8.62 36.59 18.38
34 64QAM 80.0 M;éso KHz 8.90 36.82 18.55
35 64QAM 800 Mz 30 kHz 8.84 36.75 18.40
36 64QAM 80.0 MS'"'CZSO kHz 8.51 36.66 18.46
37 64QAM 80.0 MSHCZ;O kHz 8.65 36.56 18.45
38 64QAM 80.0 Mg'ése’o kHz 8.78 36.69 18.45
39 64QAM 800 Mz 30 kHz 8.78 36.47 18.18
40 64QAM 80.0 MSHCZSO kHz 8.48 36.68 18.31
41 64QAM 80.0 MSHCZ;O kHz 8.71 36.61 18.34
42 64QAM 80.0 MSHCZ;O kHz 8.57 36.57 18.24
43 64QAM 80.0 Mg'ése’o KHz 8.52 36.64 18.28
44 64QAM 80.0 MSHCZSSO kHz 8.72 36.81 18.61
45 64QAM 80.0 M:és30 kHz 8.80 36.58 18.41
46 640AM 80.0 M:éSSO KHz 8.68 36.65 18.56
47 640AM 80.0 MSHCZSSO KHz 8.75 36.71 18.48
48 640AM 80.0 MSHCZS?’O kHz 8.80 36.66 18.53
49 64QAM 80.0 M:és3° kHz 8.76 36.62 18.35
50 64QAM 80.0 M:és30 kHz 8.66 36.73 18.69
51 640AM 80.0 MSHCZSSO KHz 8.53 36.61 18.36
52 640AM 80.0 Mg'éso kHz 8.62 36.51 18.19
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz

53 64QAM 80.0 M:éso kHz 8.48 36.81 18.56
54 640AM 80.0 M;éso kHz 8.73 36.58 18.41
55 640AM 80.0 M:ésso kHz 8.68 36.63 18.24
56 64QAM 80.0 Mg'éso kHz 8.75 36.66 18.45
57 64QAM 80.0 MSHé;’O kHz 8.58 36.64 18.43
58 64QAM 80.0 Msrgso KHz 8.63 36.59 18.40
59 64QAM 80.0 M;ése’o KHz 8.69 36.65 18.47
60 64QAM 80.0 M;éso kHz 8.59 36.60 18.30
61 64QAM 80.0 MSHCZSSO kHz 8.80 36.62 18.33
62 64QAM 80.0 Mg'égo kHz 8.57 36.85 18.71
63 64QAM 80.0 M;éso KHz 8.56 36.72 18.58
Total - 54.72 36.49

0 64QAM 100.0 “2'22530 kHz 8.69 36.56 17.36
1 64QAM 100.0 '\222530 kHz 8.39 36.38 17.23
2 64QAM 1000 MMz 30 kHz 8.62 36.70 17.60
3 64QAM 100.0 “2'22830 kHz 8.67 36.57 17.29
4 64QAM 100.0 “2'22830 kHz 8.45 36.50 17.31
5 64QAM 100.0 '\222530 kHz 8.42 36.65 17.51
6 64QAM 1000 MMz 30 kHz 8.65 36.70 17.52
7 64QAM 100.0 '222830 kHz 8.49 36.59 17.38
8 64QAM 100.0 '\g'ézsw kHz 8.71 36.62 17.40
9 64QAM 100.0 "g'ézsw kHz 8.63 36.58 17.41
10 64QAM 100.0 '\222530 kHz 8.52 36.52 17.31
11 64QAM 100.0 '222530 kHz 8.58 36.72 17.37
12 64QAM 100.0 '\g'ézsw kHz 8.70 36.72 17.62
13 640AM 100.0 "g'ézsm kHz 8.34 36.63 17.37
14 640AM 100.0 "g'ézsm kHz 8.62 36.75 17.45
15 640AM 100.0 "222830 kHz 8.55 36.35 17.20
16 64QAM 1000 MMz 30 kHz 8.83 36.75 17.51
17 64QAM 100.0 '\g'ézsw kHz 8.76 36.56 17.42
18 640AM 100.0 "g'ézsm kHz 8.64 36.79 17.65
19 640AM 100.0 "222830 kHz 8.75 36.75 17.44
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Peak to Average Ratio (PAR) / Output Power
_ NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) B dBm/MHz SCS

30kHz
20 64QAM 100.0 '\é'é?o kHz 8.58 36.56 17.43
21 640AM 100.0 “g'é?o kHz 8.73 36.57 17.38
22 640AM 100.0 '\g'é?o kHz 8.80 36.66 17.48
23 64QAM 100.0 "222830 kHz 8.63 36.38 17.24
24 64QAM 100.0 "QEZ;O kHz 8.49 36.61 17.46
25 64QAM 100.0 '\222530 kHz 8.49 36.52 17.24
26 64QAM 1000 MM 30 kHz 8.68 36.51 17.18
27 64QAM 100.0 "g'ézso kHz 8.53 36.63 17.35
28 64QAM 100.0 "g'ézso kHz 8.47 36.98 17.69
29 64QAM 100.0 “2'22530 kHz 8.54 36.62 17.41
30 64QAM 100.0 '\222530 kHz 8.58 36.86 17.63
31 64QAM 100.0 '\222330 kHz 8.72 36.54 17.31
32 64QAM 100.0 ngnézsso kHz 8.63 36.69 17.57
33 64QAM 100.0 "g'ézso kHz 8.76 36.64 17.39
34 64QAM 100.0 '\222530 kHz 8.62 36.90 17.67
35 64QAM 100.0 '\222530 kHz 8.63 36.64 17.40
36 64QAM 100.0 '222830 kHz 8.70 36.56 17.48
37 64QAM 100.0 “2'22830 kHz 8.64 36.53 17.38
38 64QAM 100.0 "g'ézsw kHz 8.83 36.72 17.63
39 64QAM 100.0 '\222530 kHz 8.55 36.50 17.23
40 64QAM 100.0 '\222530 kHz 8.67 36.59 17.38
41 64QAM 100.0 '\g'ézsw kHz 8.47 36.62 17.52
42 64QAM 100.0 “2'22830 kHz 8.87 36.42 17.29
43 64QAM 100.0 “2'22830 kHz 8.73 36.49 17.38
44 64QAM 1000 MHz 30 kHz 8.80 36.73 17.63
45 64QAM 100.0 %22530 kHz 8.58 36.65 17.45
46 64QAM 100.0 '\g'ézsw kHz 8.41 36.76 17.55
47 640AM 100.0 "g'ézsm kHz 8.63 36.55 17.43
48 640AM 100.0 "222830 kHz 8.41 36.80 17.60
49 64QAM 100.0 "222830 kHz 8.53 36.58 17.37
50 64QAM 1000 MMz 30 kHz 8.57 36.72 17.57
51 640AM 100.0 MHz 30 kHz 8.48 36.60 17.41
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Peak to Average Ratio (PAR) / Output Power
NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth Average Power
PAR (dB) Bm dBm/MHz SCS
30KkHz
SCS

52 640AM 100.0 r\ggz;o kHz 8.48 36.35 17.31

53 64QAM 100.0 "2?830 kHz 8.86 36.70 17.56

54 64QAM 100.0 r\ggzsso kHz 8.66 36.61 17.46

55 640AM 100.0 '\g'é?o kHz 8.61 36.34 17.28

56 640AM 100.0 '\g'ézsw kHz 8.55 36.60 17.44

57 64QAM 100.0 "g'ézsw kHz 8.82 36.65 17.45

58 64QAM 100.0 “2'22530 kHz 8.60 36.53 17.40

59 64QAM 100.0 '\222530 kHz 8.47 36.70 17.56

60 64QAM 100.0 '\222530 kHz 8.51 36.51 17.36

61 64QAM 100.0 '222330 kHz 8.71 36.67 17.39

62 64QAM 100.0 "g'ézsw kHz 8.78 36.78 17.50

63 64QAM 100.0 “2'22530 kHz 8.43 36.55 17.45
Total - 54.68 35.50

Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file
and available on request.

Antenna Port 34 - NR Modulation 640AM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position M

+|

Spectrum Analyzer 1

Power Stat CCDF v

KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef Int(S) |uW Path: Standard Radio Std: None
s
1 Metrics v 2 Graph v
Average Power 100
36.84 dBm =
35.33 % at0dB e e e
10.0% 4.43dB
.
1.0% 7.85dB
0.1% 8.91dB
0.01% 9.01dB - |
0.001 % 9.05dB
0.0001 % 9.07 dB oo
9.59dB 00
Peak oom
46.43 dBm
0.0001 %
0.00 dB 20.00dB
Info BW 80.000 MHz
il Apr 19, 2020‘ . ‘ ‘% ‘\ d
|-. t) ($ ‘- ? 5:56:11 PM ’ la LA
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Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 v
Power Stat CCDF

KEYSIGHT [nput RF InputZ: 50 Q \Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL Corrections: Off Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
\Align: Auto Freq Ref. Int (S) pW Path: Standard Radio Std: None
wr
1 Metrics. v 2 Graph v
Average Power —
36.58 dBm =
35.44 % at0 dB 10 %
10.0% 4.39dB
19
1.0% 7.63dB
0.1% 8.71dB \
0.01% 8.83dB o :
f
0.001 % 8.88dB “
0.0001 % 8.92dB oo
t
1
8.98 dB
Peak 0.001 :
45.56 dBm T
I
0.0001 % 1
0.00 dB 20.00 dB
Info BW 80.000 MHz

& .?EnEe 5 P

Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 v
Power Stat CCDF

KEYSIGHT [nput RF InputZ: 50 Q Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL Corrections: Off Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
\Align: Auto Freq Ref. Int (S) PW Path: Standard Radio Std: None
w
1 Metrics v 2 Graph v
Average Power = |
37.14 dBm =
35.49 % at 0 dB 10 %
10.0% 4.31dB
19
1.0% 7.60dB
0.1% 9.10dB
0.1%
0.01 % 9.51dB /%E
\
0.001 % 9.68 dB ©
0.0001 % 9798 oot :
f
‘I
reak 92.91d8 . |
47.05 dBm i
I
0.0001 % I
0.00 dB 20.00 dB
Info BW 80.000 MHz

®oca

Apr 23, 2020 a K
4:09:57 PM [’7 ‘
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 v
Power Stat CCDF

KEYSIGHT [nput RF InputZ: 50 Q \Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL Corrections: Off Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
\Align: Auto Freq Ref. Int (S) pW Path: Standard Radio Std: None
wr
1 Metrics. v 2 Graph v
Average Power —
37.06 dBm
35.82 % at0 dB 10 %
10.0% 4.32dB
19
1.0% 7.49dB
0.1% 8.56 dB \
0.01% 8.69 dB o F
1
0.001 % 8.74dB \l
0.0001 % 8.79dB oo
f
|
8.96 dB
Peak 0.001 :
46.02 dBm T
I
0.0001 % I
0.00 dB 20.00 dB
Info BW 80.000 MHz

& .2 EEEe 5 P

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 v
Power Stat CCDF

KEYSIGHT [nput RF InputZ: 50 Q Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL Corrections: Off Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
\Align: Auto Freq Ref. Int (S) PW Path: Standard Radio Std: None
w
1 Metrics v 2 Graph v
Average Power = |
37.05 dBm
35.95 % at 0 dB 10 %
10.0% 4.27dB
19
1.0% 7.41dB
0.1% 8.47 dB
0.1%
0.01 % 8.76dB /%\EE
t
0.001 % 8.90dB l\
0.0001 % 9.03 dB 001
i
reak 9.13d8 . i
46.18 dBm t
1
0.0001 % I
0.00 dB 20.00 dB
Info BW 80.000 MHz

®oca

Apr 24, 2020 a K
5:02:52 PM [’7 ‘
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Configuration 4

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
Antenna Port NR Modulation g:ng\?vrlgfr: oAR (@) Channel Poiigg?a;e Power
dBm dBm/MHz

0 64QAM 20.0 Mg'éso kHz 8.59 37.08 25.33
1 64QAM 20.0 MSHé;’O kHz 8.66 36.86 25.17
2 64QAM 20.0 M:éso kHz 8.67 37.05 25.26
3 64QAM 20.0 MSHCZSO kHz 8.78 37.21 25.28
4 64QAM 20.0 MSHCZSSO kHz 8.45 36.86 25.04
5 64QAM 20.0 MSHCZSSO kHz 8.54 37.06 25.16
6 64QAM 20.0 Mg'égo kHz 9.01 36.88 25.08
7 64QAM 20.0 Mg‘éso KHz 8.78 36.93 25.13
8 64QAM 200 Mz 30 kHz 8.69 37.25 25.21
9 64QAM 20.0 MSHCZSSO kHz 8.59 37.14 25.21
10 64QAM 20.0 Mg'égo kHz 8.59 37.37 25.30
11 64QAM 20.0 M;éso KHz 8.73 37.10 25.26
12 64QAM 20.0 Ms"'czsgo kHz 8.84 37.14 25.31
13 64QAM 200 Mz 30 kHz 8.70 37.03 25.25
14 64QAM 20.0 MSHCZ;O kHz 8.62 37.26 25.19
15 64QAM 20.0 MSHCZ;O kHz 8.42 37 25.30
16 64QAM 20.0 Mg'ése’o kHz 8.68 37.12 25.26
17 64QAM 20.0 MSHCZ;O kHz 8.48 37.25 25.26
18 64QAM 20.0 MSHCZ;O kHz 8.63 37.17 25.29
19 64QAM 20.0 MSHCZ;O kHz 8.58 37.23 25.35
20 64QAM 20.0 MSHCZ;O kHz 8.67 37.01 25.04
21 64QAM 20.0 MSHCZSSO kHz 8.74 37.21 25.19
22 64QAM 20.0 MSHés?’O kHz 8.72 37.17 25.12
23 64QAM 20.0 M:éSSO kHz 8.48 36.84 25.08
24 640AM 20.0 MSHCZSSO KHz 8.72 37.09 25.16
25 640AM 20.0 MSHCZS?’O kHz 8.55 36.81 25.19
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Peak to Average Ratio (PAR) / Output Power
Antenna Port NR Modulation ,;gng\?v:gﬁ\r oAR (@) Channel POSAit/iZPa;e Power
dBm dBm/MHz

26 640AM 20.0 M:ésso kHz 8.63 37.09 25.20
27 640AM 20.0 Ms"'éso kHz 8.49 36.91 25.19
28 64QAM 20.0 Mg'éso kHz 8.50 37.13 25.34
29 64QAM 20.0 MSHé;’O kHz 8.54 37.12 25.22
30 640AM 20.0 M;éso kHz 8.46 37.02 25.37
31 640AM 20.0 MSHCZSO kHz 8.70 37.13 25.23
32 64QAM 20.0 MSHCZ;O kHz 8.74 37.25 25.29
33 64QAM 20.0 Mg'égo kHz 8.86 37.19 25.24
34 64QAM 20.0 M;éso KHz 8.86 37.12 25.29
35 64QAM 20.0 M;éso KHz 8.66 37.16 25.38
36 64QAM 20.0 M;éso kHz 8.80 36.84 25.13
37 64QAM 20.0 MSHCZSSO kHz 8.83 36.96 25.21
38 64QAM 20.0 Mg'égo kHz 8.57 36.95 25.18
39 64QAM 20.0 M;éso KHz 8.94 37 25.13
40 64QAM 20.0 Mg'éso KHz 8.65 36.99 25.09
41 64QAM 20.0 MSHCZ;O kHz 8.47 37.09 25.14
42 64QAM 20.0 MSHCZ;O kHz 8.71 36.96 25.19
43 64QAM 20.0 Mg'ése’o kHz 8.72 37.06 25.25
44 64QAM 200 Mz 30 kHz 8.56 37.10 25.29
45 64QAM 20.0 MSHCZ;O kHz 8.81 37.07 25.27
46 64QAM 20.0 MSHCZ;O kHz 8.65 37.16 25.31
47 64QAM 20.0 MSHCZ;O kHz 8.70 37.11 25.21
48 64QAM 20.0 Mg'ése’o kHz 8.91 37.07 25.13
49 64QAM 20.0 MSHCZSSO kHz 8.78 37.26 25.26
50 64QAM 20.0 M:és30 kHz 8.68 37 25.10
51 640AM 20.0 M:éSSO KHz 8.77 37.17 25.27
52 640AM 20.0 MSHCZSSO KHz 8.52 37.01 25.14
53 640AM 20.0 MSHCZS?’O kHz 8.42 37.04 25.21
54 64QAM 20.0 M:é;’" kHz 8.65 36.87 25.05
55 64QAM 20.0 M:és30 kHz 8.58 36.95 25.03
56 640AM 20.0 MSHCZSSO KHz 8.61 37.19 25.26
57 640AM 20.0 Mg'éso kHz 8.84 37.31 25.30
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Peak to Average Ratio (PAR) / Output Power
Antenna Port NR Modulation NR Car_rler Channel Position T
Bandwidth PAR (dB) Average Power
dBm dBm/MHz
58 640AM 20.0 M:éso kHz 8.68 37.13 25.39
59 640AM 20.0 MSHésso kHz 8.79 37.21 25.35
60 64QAM 20.0 MSHéSsO kHz 8.72 36.99 25.19
20.0 MHz 30 kHz

61 64QAM oo - 37.23 25.16
62 640AM 20.0 M:éso kHz 8.72 37.11 25.34
63 640AM 20.0 M:éso kHz 8.51 37.02 25.12
Total B 55.14 43.28

2 64QAM 40.0 MHz 30 kHz 8.77 36.70 21.74

scs

Total - 6.70 -8.26

18 64QAM 60.0 MSHCZ;’O kHz 8.87 36.95 17.34
Total - 6.95 -12.66

28 64QAM 80.0 MSHCZ;’O kHz 9.11 36.86 18.77
Total - 6.86 -11.23

28 64QAM 1000 MMz 30 kHz 9.14 36.88 17.89
Total - 6.88 -12.11

Remarks

All transmitter antenna port performance is presented. The plot results are presented only for
the port with the highest output power. Plot data performance for all transmitter ports are on file
and available on request.

Antenna Port 10 - NR Modulation 640AM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 Y T
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.680000000 GHz
RL > Corrections: Off  |Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int (S)  |uW Path: Standard Radio Std: None
i
1 Mefrics v 2 Graph v
Average Power 100
37.29dBm —
36.01 % at0dB 10%
10.0% 4.28dB
1
1.0% 7.59dB
0.1% 8.59dB
= ——|
0.01% 89108 o
0.001 % 9.10dB
0.0001 % 9.23dB vor
9.37dB 0001
Peak B
46.66 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 80.000 MHz
-l ‘ul| | P | Apr22,2020 A T @ K
b t) P - ? 7:42:08PM ’7 s LAY
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Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -

Channel Position T

Spectrum Analyzer 1 v
Power Stat CCDF

KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.670000000 GHz
RL > Corrections: Off  |Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
1
1 Metrics v 2 Graph v
Average Power 100%
36.94 dBm —
35.80 % at0dB 10%
10.0% 4.33dB
1
1.0% 748dB
0.1% 8.77dB
01 %ﬁﬁ
0.01% 9.25dB
0.001 % 9.50dB \\
0.0001 % 9.63dB vor
\
9.84 dB
Peak o :
46.78 dBm -
1
0.0001 % {
0.00dB 20.00 dB!
Info BW 80.000 MHz

CIRNE A=A

£

Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -

Channel Position T

Spectrum Analyzer 1 v
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.660000000 GHz
RL - Corrections: Off  Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100
36.94 dBm =
35.38 % at0dB 10%
10.0% 4.36 dB
19
1.0% 7.57dB
0.1% 8.87dB
0.01% 9.54dB 01 %ﬁ@
0.001 % 9898 T
0.0001 % 10.02dB oot 3
¥
\\
10.12dB
Peak oo
47.06 dBm
0.0001 %
0.00dB 20.00 dB;
Info BW 80.000 MHz
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.650000000 GHz
RL > Corrections: Off  |Preamp: Off #F Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto Freq Ref: Int(S)  |uW Path: Standard Radio Std: None
i
1 Metrics v 2 Graph v
Average Power 100%
36.84 dBm —
35.17 % at0dB 10%
10.0% 4.44dB
1
1.0% 7.65dB
0.1% 9.11dB
o ”vﬁ%
0.01% 9.88dB
0.001 % 10508 2
0.01 !
0.0001 % 10.76 dB
Y
11.24 0B o |
Peak :
48.08dBm -
1
0.0001 % |
0.00dB 20.00 dB;
Info BW 80.000 MHz
May 05, 2020 A % LV4
@ a¢ @. 7:45:03 PM I’i ‘ LA

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 v +
Power Stat CCDF
KEYSIGHT nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.640000000 GHz
RL - Corrections: Off  Preamp: Off #IF Gain: Low Counts: 10.0 M/10.0 Mpt
Align: Auto FreqRef: Int (S)  |pW Path: Standard Radio Std: None
i
1 Metrics A\ 2 Graph A\
Average Power 100
36.75dBm ==
35.20 % at 0 dB 10%
10.0% 4.43dB
19
1.0% 7.66 dB
0.1% 9.14dB
0.01% 9,98 dB 04 /ﬁ@
0.001 % 106808 .
0.0001 % 11.16 dB oot 3
XY
17908 y
Peak oo
48.54 dBm
1
0.0001 % i
0.00dB 20.00 dB;
Info BW 80.000 MHz
Apr 24, 2020 A\ %
foc MRS galy

Document 75948804 Report 03 Issue 1 Page 49 of 195



Configuration 5

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
. NR Carrier Channel Position M
Antenna Port NR Modulation Bandwidth oAR (@) Average Power
dBm dBm/MHz
20.0 MHz 30 kHz
34 64QAM sCs - 36.33 21.68
Total - 6.33 -8.32
40.0 MHz 30 kHz
2 64QAM sCs - 36.34 18.50
Total - 6.34 -11.50
60.0 MHz 30 kHz
18 64QAM scCs - 36.58 16.62
Total - 6.34 -11.50
80.0 MHz 30 kHz
28 64QAM sCS - 36.51 15.41
Total - 6.51 -14.59

Antenna Port 34 - NR Modulation 640AM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 L
Channel Power ' ‘ +

KEYSIGHT /nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run  Center Freq: 2.593000000 GHz

RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto Freq Ref: Int (S)  |pW Path: Standard #IF Gain: Low Radio Std: None

1 NFE: Off #PNO: Fast

1 Giaph ' Ref Lyl Offset 43.01 dB

Scale/Div 10.0 dB Ref Value 30.58 dBm

Log ‘

206 ‘

106

0.580

-9.42

-19.4

-29.4

-394

-49.4

-59.4
Center 2.5930 GHz #Video BW 620.00 kHz* Span 388 MHz
#Res BW 200.00 kHz Sweep 12.4 ms (7760 pts)|
2 Mefrics v

Total Channel Power 36.33 dBm/ 214 MHz

Total Power Spectral Density -46.97 dBm/Hz
-l ‘ol | | P | May 06, 2020 2 T @ N
‘.. t) ('S ‘. ? 3:25:05 PM ’_ 'I: LAY
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Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -

Channel Position M

Spectrum Analyzer 1
Channe! Power

"

Input Z: 50 O Aftten: 6 dB

KEYSIGHT !nput RF
Corrections: Off

RL. o= g Aulo Freq Ref: Int (5)
™ NFE: Off

#PNO: Fast

Preamp: Off
WW Path: Standard #IF Gain: Low

Trig: Free Run
Gate: Off /Avg|Hold: 2001200

Radio Std: None

Center Freq: 2.593000000 GHz

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 43.01 dB
Ref Value 29.98 dBm

200

9.98

-0.02

-10.0

200

-300

-40.0

-50.0

600

Center 2.5930 GHz
#Res BW 390.00 kHz

#Video BW 1.2000 MHZ*

Sweep 3,36 ms (3880 ps)|

Span 388 MHz

2 Mefrics v

Total Channel Power

36.34 dBm/ 214 MHz

Total Power Spectral Density

-46.96 dBm/Hz

RIS it )

B RPN

Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -

Channel Position M

Spectrum Analyzer 1
Channel Power

KEYSIGHT |Input. RF Inputz 500 |Atten 6dB

Trig: Free Run Center Freq: 2.593000000 GHz

RL o
i

Align: Auto

Corrections: Off
Freq Ref: Int (S)
NFE: Off

Preamp: Off
LW Path: Standard
#PNO: Fast

Gate: Off
#IF Gain: Low

Avg|Hold: 2001200
Radio Std: None

1 Graph

Scale/Div 10.0 dB

Ref Lvl Offset 43.01 dB
Ref Value 30.57 dBm

Log

206

106

0570

943

194

294

304

-49.4

-50.4

Center 2.5930 GHz
#Res BW 620.00 kHz

#Video BW 1.8000 MHZ*

Sweep 1.38

Span 388 MHz,
ms (2567 pts)|

2 Metrics v

Total Channel Power

36.58 dBm / 214 MHz

Total Power Spectral Density

-46.73 dBm/Hz

@oca?

May 05, 2020
9:08:14 PM

£
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -

Channel Position M

Spectrum Analyzer 1
Channe! Power

Al

+

KEYSIGHT [neut RF
RL s o

i

Align: Auto

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)
NFE: Off

Aftten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
Preamp: Off Gate: Off /Avg|Hold: 2001200

WW Path: Standard #IF Gain: Low Radio Std: None

#PNO: Fast

1 Graph v

Scale/Div 10.0 dB
Log

Ref Lvl Offset 43.01 dB
Ref Value 30.14 dBm

2041

10.1

0.140

-0.86

-199

299

-399

-499

599

Center 2.5930 GHz

#Res BW 820.00 kHz

#Video BW 2.4000 MHZ* ‘Span 388 MHz

2 Mefrics v

Total Channel Power

36.51 dBm/ 214 MHz

Total Power Spectral Density

-46.80 dBm/Hz

Sweep 1.03 ms (1940 pts)|

4ocm?

May 06, 2020 N
2:58:44 PM I’ LA

B RPN
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Configuration 7

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
Antenna Port LTE/ N_R LTE/NR _Carrier Channel Position Mgrraw
Modulation Bandwidth PAR (dB) Average Power
dBm dBm/MHz
LTE 10.0 MHz + NR
34 64QAM / 64QAM 20.0 MHz - 33.87 2141
Total - -0.60 -8.59

Antenna Port 34 - NR Modulation 640AM / 640QAM - NR Carrier Bandwidth LTE 10.0 MHz + NR
20.0 MHz - Channel Position M

Spectrum Analyzer 1 v ?
Channel Power
KEYSIGHT nput RF Input Z: 50 0 Atten: 18 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL Corrections: Off  |Preamp: Off Gate: Off Avg|Hold:>200/200
[:] Align: Auto FreqRef:Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
[ NFE: Off #PNO: Fast
16Graph ' Ref Lvl Offset 41.69 dB
Scale/Div 10.0 dB Ref Value 32.56 dBm
Log
26
126
2.56
-1.44
174
274
374
474
574
Center 2.5030 GHz #Video BW 1.8000 MHz* Span 388 MHz
#Res BW 620.00 kHz Sweep 1.38 ms (2587 pts) |
2 Metrics v
Total Channel Power 33.87 dBm/ 214 MHz
Total Power Spectral Density -49.43 dBm/Hz
- | [ | May 12,2020 gmy / e @ v
g q (ﬂ . ? 7:26:10 PM ’7 l:: LAY
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Configuration 8

Maximum Output Power 36.0 dBm

Peak to Average Ratio (PAR) / Output Power
Antenna Port LTE/NR LTE / NR Carrier Bandwidth Channel Position Mreaw
Modulation PAR (dB) Average Power
dBm dBm/MHz
64QAM / 10.0 MHz +10.0 MHz+10.0
34 64QAM MHz +20.0 MHz ) 34.12 17.42
Total - -0.43 -8.58

Antenna Port 34 - LTE / NR Modulation 640AM / 640AM — LTE 10.0 MHz +10.0 MHz +10.0

MHz +NR 20.0 MHz - Channel Position M

.Speclrum Analyzer 1
Channel Power

ykd

#Res BW 200.00 kHz

KEYSIGHT |Input RF Input Z: 50 Q Atten: 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL - Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) PW Path: Standard [#IF Gain: Low Radio Std: None

] INFE: Off #PNO: Fast

1 Graph M Ref Lvl Offset 41.83 dB

Scale/Div 15.0 dB Ref Value 28.07 dBm

Log

131

-193

-16.9

-319

469

619

76.9

919

-107
Center 2.5930 GHz #Video BW 620.00 kHz*

Span 388 MHz
Sweep 12.4 ms (7760 pts)

2 Metrics v

Total Channel Power

34.12dBm / 214 MHz
-49.18 dBm/Hz

Total Power Spectral Density

w2 e

B
&
P

Limit

Peak Power

< 1640 W/MHz or £+62.15 dBm

Peak to Average Ratio

13 dB
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®

2.2 OCCUPIED BANDWIDTH

221 Specification Reference

FCC CFR 47 Part 27, Clause 27.53
FCC CFR 47 Part 2, Clause 2.1049

2.2.2 Date of Test and Modification State

07, 08, 11 and 12 May 2020 - Modification State O

223 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

2.2.4 Environmental Conditions

Ambient Temperature 21.3-22.3°C
Relative Humidity 30.2-31.7%

2.2.5 Test Method

All measurements were made in accordance with FCC KDB 971168 DO1.

2.2.6 Test Results

Configuration 1

Maximum Output Power 36.0 dBm

Result (KHz)

LTE LTE Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth

Antenna Port

21 640Q0AM 10 MHz 8939.05 9630.79 - -
34 640QAM 10 MHz - - 8944.46 9538.22 - -
59 64QAM 10 MHz - - 8926.27 9575.08
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Antenna Port 21 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10 MHz - Channel Position

B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 16 dB Trig: Free Run  Center Freq: 2.501000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.69 dB
Scale/Div 10.0 dB Ref Value 42.42 dBm
Log [
324 T
224
124
242
-1.58
178
216 e
316
478
Center 2.50100 GHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)|
2 Mefrics v
QOccupied Bandwidth
8.9391 MHz| | [ Total Power I 44.3dBm|
[Transmit Freq Error | 6.924 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.631 MHz| [xdB | -26.00dB|
May 07, 2020 N % LV4
450 m? e Lo URPH

Antenna Port 34 - LTE Modulation 640AM - LTE Carrier Bandwidth 10 MHz - Channel Position

M
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 14 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 41.76 dB
Scale/Div 10.0 dB Ref Value 42.62 dBm
Log
326
226
126
262
-1.38
-174
274 st
374
414
Center 2.59300 GHz #Video BW 300.00 kHz Span 20 MHz,
#Res BW 100.00 kHz Sweep 1.93 ms (1001 pts)}
2 Metrics v
QOccupied Bandwidth
8.9445 MHz| | [ Total Power I 445dBm|
[Transmit Freq Error | -18.309 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 9.538 MHz | |xdB | -26.00dB|
May 07, 2020 A L V4
2ocm? e B
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Antenna Port 59 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10 MHz - Channel Position

T
Spectrum Analyzer 1 L
Occupied BW " +
KEYSIGHT nput RF InputZ: 50 O Atten: 14 dB Trig: Free Run  Center Freq: 2.685000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: OF
1Giaph ' Ref Lyl Offset 41.86 dB
Scale/Div 10.0 dB Ref Value 42.24 dBm
Log
322
22
122
224
776
178
218 I
318
478
Center 2.68500 GHz #Video BW 300.00 kHz Span 20 MHz
#Res BW 100.00 kHz Sweep 1.93 ms (1001 plsn
2 Mefrics v
QOccupied Bandwidth
8.9263 MHz| | [ Total Power I 44.3dBm|
[Transmit Freq Error | 24132 kHz | % of OBW Power | 99.00 % |
[XdBBandwidh | 9.575 MHz| [xdB \ 26008
-l ‘ol | | P | May07, 2020 . w0 'Vq
b t) (s - ? 6:33:55 PM ’7 e % LA
Configuration 1
Maximum Output Power 36.0 dBm
Result (KHz)
LTE LTE Carrier Channel Position B Channel Position M Channel Position T
Antenna Port

Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth

34 640AM 20.0 MHz 17922.46 | 18804.96 - - - -
34 640Q0AM 20.0 MHz - - 17911.18 | 18963.93 - -
34 64QAM 20.0 MHz - - - - 17918.70 | 19074.24
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position B
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 14 dB Trig: Free Run  Center Freq: 2.506000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off Avg|Hold: 200/200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Ly Offset 41.73 dB
Scale/Div 10.0 dB Ref Value 43.42 dBm
Log [
334 ‘
234 =
134
342
6.58
-16.6
266
366
466
Center 2.50600 GHz #Video BW 620.00 kHz Span 40 MHz
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts)}
2 Mefrics v
QOccupied Bandwidth
17.922 MHz| | [ Total Power I 44.5dBm|
[Transmit Freq Error | -27.271 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 18.80 MHz| [xdB | -26.00dB|
May 07, 2020 N % LV4
€00 ?e BN

Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position M
Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten: 14 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200

Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 41.76 dB
Scale/Div 10.0 dB Ref Value 42.73 dBm
Log
327
27
127
273
121
-17.3
213
373
413
Center 2.59300 GHz #Video BW 620.00 kHz Span 40 MHz,
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts)}
2 Metrics v

Qccupied Bandwidth

17911 MHz| | [ Total Power I 44.6dBm|
[Transmit Freq Error | -15.957 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 18.96 MHz | |xdB | -26.00dB|
May 07, 2020 A L V4

focm?2EEe B
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position T
Spectrum Analyzer 1 Y
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 12dB Trig: Free Run  Center Freq: 2.680000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.93 dB
Scale/Div 10.0 dB Ref Value 42.84 dBm
Log f
328 ‘
28
128
264
116
172
212
372
472
Center 2.68000 GHz #Video BW 620.00 kHz Span 40 MHz
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts)}
2 Mefrics v
QOccupied Bandwidth
17.919 MHz| | [ Total Power I 44.5dBm|
[Transmit Freq Error | -36.155 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.07 MHz| [xdB -26.00dB|
udl May 07, 2020 N % LV4
b ') (s - ? 7:19:31PM ’7 e LA

Configuration 2

Maximum Output Power 36.0 dBm

Result (KHz)
Antenna Port LTE Modulation LTE Carrier Bandwidth Occuszc?nnel Position M
Bandwidth -26 dB Bandwidth
34 64QAM 10.0 MHz 19541.97 20363.81
34 64QAM 20.0 MHz 37884.75 39698.15
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position M
Spectrum Analyzer 1 v +
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q \Atten: 12 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
\Align: Auto Freq Ref: Int (S) PW Path: Standard #IF Gain: Low Radio Std: None
] NFE: Off

1 Graph v
Scale/Div 10.0 dB

Ref Lvi Offset 41.76 dB
Ref Value 40.08 dBm

301

201

]
o]

101

0.080

992

-199

-299

—399‘

499|

Center 2.5930 GHz
#Res BW 100.00 kHz

#Video BW 300.00 kHz

Span 485 MHz
Sweep 46.4 ms (1001 pts)

2 Metrics v

Occupied Bandwidth

19.542 MHz| |
Transmit Freq Error -24.831 kHz
x dB Bandwidth 20.36 MHz

[ Total Power | 46.0 dBm|
% of OBW Power | 99.00 %
[xdB I 26.00 dB

o~ A? e

ey

Antenna Port 34 - LTE Modulation 64QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position M
Spectrum Analyzer 1
Occupied BW !
KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 10 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef: Int(S) |uW Path: Standard #F Gain: Low Radio Std: None
i NFE: Off

1 Graph v
Scale/Div 10.0 dB

Ref Lvi Offset 41.76 dB
Ref Value 40.55 dBm

Log
306

[ I

206
106

0.550

945

-195

-295

-395 ‘
-495 |

Center 2.5930 GHz
#Res BW 200.00 kHz

#Video BW 620.00 kHz

Span 485 MHz
Sweep 11.6 ms (1001 pts),

2 Metrics v

Occupied Bandwidth
37.885 MHz| |

-24.301 kHz |
39.70 MHz |

[Transmit Freq Error |
| x dB Bandwidth |

[ Total Power |

45.8 dBm|

[ % of OBW Power |

[xdB |

99.00 %
-26.00 dB

|~ M2 e

o

Configuration 3

Maximum Output Power 36.0 dBm

Antenna Port

LTE Modulation

LTE Carrier Bandwidth

Result (KHz)

Channel Position M

Occupied )
Bandwidth -26 dB Bandwidth
34 64QAM 10.0 MHz 29255.53 30098.21
34 64Q0AM 20.0 MHz 57653.03 59893.68
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position M
Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 12dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.76 dB
Scale/Div 10.0 dB Ref Value 38.35 dBm
Log
284
184
8.35
-1.65
1T
217
ST
417 ‘
517 ‘
Center 2.5930 GHz #Video BW 300.00 kHz Span 485 MHz
#Res BW 100.00 kHz Sweep 46.4 ms (1001 pts)|
2 Mefrics v
QOccupied Bandwidth
29.266 MHz| | [ Total Power I 45.8dBm|
[Transmit Freq Error | 7784 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 30.10 MHz| [xdB | -26.00dB|
May 08, 2020 A % LV4
@ q (S @ 2:53:30 PM I’i ‘ LAY

Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position M
Spectrum Analyzer 1 |
Occupied BW
KEYSIGHT [nput RF InputZ: 50 Q ‘Atten: 10 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 200/200
Align: Auto FreqRef: Int(S) |pW Path: Standard [#IF Gain: Low Radio Std: None
o NFE: Off
1 Graph N Ref Lvi Offset 41.76 dB
Scale/Div 10.0 dB Ref Value 39.06 dBm
Log I
291 |
191
9.06
-0.94
-10.9
-209
-30.9
409 i
-50 9‘ ‘
Center 2.5930 GHz #Video BW 620.00 kHz Span 485 MHz,
#Res BW 200.00 kHz Sweep 11.6 ms (1001 pts)
2 Metrics v
Occupied Bandwidth
57.653 MHz| | | Total Power | 45.7 dBm|
[Transmit Freq Error | 6.846 kHz | [% of OBW Power | 99.00 %
|x dB Banadwidth | 59.89 MHz | |xdaB | -26.00 dB|

RN Mk % I

53
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Configuration 4

Maximum Output Power 36.0 dBm

Result (KHz)
Antenna Port NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation | Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
17 64QAM 2(:('32"":5530 18250.47 | 19664.91 | 18263.52 | 19613.65 | 18239.90 | 19636.56
2 64QAM "(‘E"ZO SMCHSZ 30 | 37840.63 | 39804.88 | 37879.62 | 39864.28 | 37872.95 | 39720.08
18 64QAM P00z 30 | 57805.33 | 59812.82 | 57819.79 | 50833.28 | 57752.82 | 59787.97
28 64QAM bo0 SMCHSZ 30 | 77248.97 | 79959.34 | 77338.61 | 80125.13 | 77265.17 | 80040.64
28 64QAM &Eg'gg's”z 30 | 97274.61 |100626.30 | 97308.49 |100587.30 | 97282.66 |100554.50

Antenna Port 17 - NR Modulation 640AM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -

Channel Position B

.Spectrum Analyzer 1 ‘_
Occupied BW vt
KEYSIGHT /nput RF Input Z: 50 Atten: 14 dB Trig: Free Run  Center Freq: 2.506000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off ‘Avg|Hold: 200/200
Align: Auto FreqRef: Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
w NFE: OFf
1 Graph ' Ref Lyl Offset 41.73 dB
Scale/Div 10.0 dB Ref Value 41.58 dBm
Log I
316 ‘
216
16
158
-§.42
-184
284 £,
384
-484
Center 2.50600 GHz #Video BW 620.00 kHz ‘Span 40 MHz
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Occupied Bandwidth
18259 MHz| | [ Total Power | 44.1dBm|
[Transmit Freq Error | 2250 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.66 MHz | [xdB -26.00dB|

4oca

?

May 08, 2020 /
3:33:01 PM |°_

£
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Antenna Port 17 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 14 dB Trig: Free Run  Center Freq: 2.680000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 42.27 dB
Scale/Div 10.0 dB Ref Value 42.71 dBm
Log I
27 ‘
27
127
2M
129
73
213 il
313
4713
Center 2.68000 GHz #Video BW 620.00 kHz Span 40 MHz
#Res BW 200.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
QOccupied Bandwidth
18240 MHz| | [ Total Power I 44.5dBm|
[Transmit Freq Error | -6.600 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 19.64 MHz| [xdB -26.00dB|
Apr 22, 2020 A % LV4
MRS BN

Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run Center Freq: 2.516000000 GHz
RL - Corrections: Off  Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef: Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
W NFE: Off
1 Graph ' Ref Lyl Offset 41.68 dB
Scale/Div 10.0 dB Ref Value 42.60 dBm
Log [
326 |
226
126
260
-1.40
74
274 5
374
414
Center 2.51600 GHz #Video BW 1.2000 MHz Span 80 MHz|
#Res BW 390.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Occupied Bandwidth
37.841 MHz| | [ Total Power I 445dBm|
[Transmit Freq Error | -11.742 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 39.80 MHz| |xdB -26.00dB|
May 08, 2020 %
2o ?2Ee £
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Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run  Center Freq: 2.670000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.90 dB
Scale/Div 10.0 dB Ref Value 42.90 dBm
Log [
239 ;
29 T
129
290
710
71
21 —
374
471
Center 2.67000 GHz #Video BW 1.2000 MHz Span 80 MHz
#Res BW 390.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
QOccupied Bandwidth
37.873MHz| | [ Total Power I 44.7 dBm|
[Transmit Freq Error | -79.783 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 39.72 MHz| [xdB | -26.00dB|
May 08, 2020 N % LV4
€00 m?2Ee BN

Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten 8 dB Trig: Free Run Center Freq: 2.526000000 GHz
RL - Corrections: Off  Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef: Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
W NFE: Off
1 Graph ' Ref Lyl Offset 41.72 dB
Scale/Div 10.0 dB Ref Value 42.61 dBm
Log \ \ \
326 I T i
226
126
261
-1.39
174
274
374
414
Center 2.52600 GHz #Video BW 1.8000 MHz Span 120 MHz,
#Res BW 620.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Occupied Bandwidth
57.805 MHz| | [ Total Power I 44.8dBm|
[Transmit Freq Error | -9.142 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 59.81 MHz | |xdB | -26.00dB|
May 08, 2020 %
focm?2Ee £
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Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 8 dB Trig: Free Run  Center Freq: 2.660000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41,67 dB
Scale/Div 10.0 dB Ref Value 43.05 dBm
Lo I \ |
331 ‘ T ‘
231
131
300
6.95
70
-21.0 vy
370
470
Center 2.66000 GHz #Video BW 1.8000 MHz Span 120 MHz
#Res BW 620.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
QOccupied Bandwidth
57.763 MHz| | [ Total Power I 44.9dBm|
[Transmit Freq Error | -56.242 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 59.79 MHz | [xdB -26.00dB|
May 08, 2020 N % LV4
€00 ?25%Te BN

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.536000000 GHz
RL - Corrections: Off  Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef: Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
W NFE: Off
1 Graph ' Ref Lyl Offset 41.79 dB
Scale/Div 10.0 dB Ref Value 43.80 dBm
Log
338
238
13.8
380
620
-16.2
262 imbtPsodts
36,2 [ dnaton e
-46.2
Center 2.53600 GHz #Video BW 2.4000 MHz Span 160 MHz,
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Occupied Bandwidth
77.249MHz| | [ Total Power I 45.2dBm|
[Transmit Freq Error | 102,12 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 79.96 MHz | |xdB -26.00dB|
May 08, 2020 %
SRS £
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.650000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41,82 dB
Scale/Div 10.0 dB Ref Value 43.61 dBm
Log [ I
336 i |
236
136
361
6.39
164
264
364 st =
-46.4
Center 2.65000 GHz #Video BW 2.4000 MHz Span 160 MHz
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)|
2 Mefrics v
QOccupied Bandwidth
77.265 MHz| | [ Total Power I 45.1dBm|
[Transmit Freq Error | -73.183 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 80.04 MHz| [xdB -26.00dB|
May 08, 2020 N % LV4
€00 M?2Ee Lo URPH

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -
Channel Position B

Spectrum Analyzer 1
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.546000000 GHz
RL - Corrections: Off  Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef: Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
W NFE: Off
1 Graph ' Ref Lyl Offset 41.61 dB
Scale/Div 10.0 dB Ref Value 43.98 dBm
Log [
340 ‘
240 _—
14.0
398
-6.02
160
-26.0 -
-36.0=
-46.0 aﬁ
Center 2.5460 GHz #Video BW 3.0000 MHz Span 200 MHz,
#Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)|
2 Metrics v
Occupied Bandwidth
97.275MHz| | [ Total Power I 45.2dBm|
[Transmit Freq Error | 93.398 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 100.6 MHz| |xdB -26.00dB|
May 08, 2020 %
focm?2EEe £
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -
Channel Position T

Spectrum Analyzer 1 ' ﬂ
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.640000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.81 dB
Scale/Div 10.0 dB Ref Value 42.97 dBm
Log [
330 ‘
230
130
2097
-1.03
170
210
370
470
Center 2.6400 GHz #Video BW 3.0000 MHz Span 200 MHz

#Res BW 1.0000 MHz

2 Mefrics v

Sweep 1.00 ms (1001 pts)|

QOccupied Bandwidth

97.283MHz| | [ Total Power I 45.2dBm|
[Transmit Freq Error | -34.376 kHz | % of OBW Power | 99.00 % |
(xdB Bandwidh | 100.6 Mz xdB \ -26.008|

a9cd? e JESf e

Configuration 5

Maximum Output Power 36.0 dBm

Result (KHz)
Antenna Port NR NR Carrier Channel Position B Channel Position M Channel Position T
Modulation [ Bandwidth Occupied | -26dB | Occupied | -26dB | Occupied | -26 dB
Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth | Bandwidth
20.0 MHz 30
34 64QAM KHz SCS - - 38408.21 | 40397.22 - -
40.0 MHz 30
2 64QAM KHz SCS - - 77576.31 | 80401.55 - -
60.0 MHz 30
18 64QAM KHz SCS - - 117404.36 | 120614.03 - -
80.0 MHz 30
28 64QAM KHz SCS - - 156551.81 | 160740.49 - -
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Antenna Port 34 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 10 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.83 dB
Scale/Div 10.0 dB Ref Value 39.67 dBm
Log f I
207 ‘ |
197
9.67
033
-10.3
203
-30.3
-40.3
503
Center 2.5930 GHz #Video BW 620.00 kHz Span 485 MHz
#Res BW 200.00 kHz Sweep 11.6 ms (1001 pts)]
2 Mefrics v
QOccupied Bandwidth
38408 MHz| | [ Total Power I 45.3dBm|
[Transmit Freq Error | 61.135 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 40.40 MHz| [xdB -26.00dB|
May 11, 2020 / % LV4
LNl i 0 LU

Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 41.83 dB
Scale/Div 10.0 dB Ref Value 39.64 dBm
Log I I
296 | I
196
9.64
0.36
-104
204
304
404
504
Center 2.5930 GHz #Video BW 1.2000 MHz Span 485 MHz,
#Res BW 390.00 kHz Sweep 3.07 ms (1001 pts)}
2 Metrics v
QOccupied Bandwidth
77.576 MHz| | [ Total Power I 45.3dBm|
[Transmit Freq Error | -86.269 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 80.40 MHz | |xdB -26.00dB|
May 11, 2020 A L V4
200 ?2EEe B
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Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1 "
Occupied BW
KEYSIGHT nput RF InputZ: 50 O Atten: 6 dB Trig: Free Run  Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto Freq Ref: Int(S)  |uW Path: Standard #IF Gain: Low Radio Std: None
w NFE: Off
1Giaph ' Ref Lyl Offset 41.83 dB
Scale/Div 10.0 dB Ref Value 39.60 dBm
Leg ] |
206 - ‘
196
9.60
0.40
104
204
304
-404
504
Center 2.5930 GHz #Video BW 1.8000 MHz Span 485 MHz
#Res BW 620.00 kHz Sweep 1.27 ms (1001 pts)}
2 Mefrics v
QOccupied Bandwidth
M740MHz] | [ Total Power I 45.1dBm|
[Transmit Freq Error | -68.000 kHz | % of OBW Power | 99.00 % |
|x dB Bandwidth | 120.6 MHz| [xdB -26.00dB|
May 11, 2020 / % LV4
LNl il 0 BN

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position M

Spectrum Analyzer 1
QOccupied BW
KEYSIGHT |nput RF InputZ: 50 O Atten 6 dB Trig: Free Run Center Freq: 2.593000000 GHz
RL > Corrections: Off  |Preamp: Off Gate: Off /Avg|Hold: 2001200
Align: Auto FreqRef. Int (S)  |pW Path: Standard #F Gain: Low Radio Std: None
Wi NFE: Off
1 Graph ' Ref Lyl Offset 41.83 dB
Scale/Div 10.0 dB Ref Value 40.23 dBm
Log [ [
302 I ‘
202
102
0230
977
198
-208
-398 i
408 ‘
Center 2.5930 GHz #Video BW 2.4000 MHz Span 485 MHz,
#Res BW 820.00 kHz Sweep 1.00 ms (1001 pts)}
2 Metrics v
QOccupied Bandwidth
156.55 MHz || [ Total Power I 45.2dBm|
[Transmit Freq Error | 9.036 kHz| % of OBW Power | 99.00 % |
|x dB Bandwidth | 160.7 MHz | |xdB -26.00dB|
May 11, 2020 A L V4
200 ?2HES B
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Configuration 6

Maximum Output Power 36.0 dBm

Result (KHz)
NR NR Carrier Chan_nel Position B Chanpel Position M Chan_nel Position T
Antenna Port Modulation | Bandwidth Occupied [ -26 dB | Occupied | -26 dB | Occupied | -26 dB
Bandwidt | Bandwidt | Bandwidt | Bandwidt | Bandwidt | Bandwidt
h h h h h h
100.0 + 80 MHz 176368.2 | 180871.6
28 64QAM 30 kHz SCS ] ] 4 3 ] ]

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 + 80 MHz 30 kHz SCS

- Channel Position M

Spectrum Analyzer 1
Occupied BW

k3

Input Z: 50 O Aften: 6 dB

KEYSIGHT !nput RF oz 00 - Alen odb
orrections reamp:
RL Align: Auto Freq Ref: Int (S)

W NFE: OF

LW Path: Standard

Trig: Free Run
Gate: Off
#IF Gain: Low

Center Freq: 2.593000000 GHz
|Avg|Hold: 2001200
Radio Std: None

1 Graph v
Scale/Div 10.0 dB

Ref Lv| Offset 41.83 dB
Ref Value 40.61 dBm

Log [
306

206

106

0610

-0.39

194
-204

-394

-49.4

Center 2.5930 GHz
#Res BW 1.0000 MHz

#Video BW 3.0000 MHz

Span 485 MHz
Sweep 1.00 ms (1001 pts)|

2 Mefrics v

Occupied Bandwidth
176.37 MHz| |

-6.9155 MHz

1809 MHz|

[Transmit Freq Error |
[xdBBandwidth |

[ Total Power I 45.1dBm|
% of OBW Power | 99.00 % |
xdB \ 26,008

asca?

May 11, 2020 /
9:06:15 PM \’_

BN
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2.3

2.31

2.3.2

233

234

235

2.3.6

BAND EDGE
Specification Reference
FCC CFR 47 Part 27, Clause 27.53 (h)

FCC CFR 47 Part 2, Clause 2.1051

Date of Test and Modification State

07,08, 11, 12 and 22 May 2020 - Modification State O

Test Method

All measurements were made in accordance with FCC KDB 971168 DO1.

®

Each antenna port has been declared as being equivalent, therefore measurements were made
on one antenna port only. To account for this, the limit was tightened by 10 * Log(N), where N is

equal to the number of MIMO antenna ports.

For single port, the limit was calculated as being -13 dBm - 10 * Log (1) = -16 dBm.

For 64 port, the limit was calculated as being -13 dBm - 10 * Log (64) = -31.06 dBm.

Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

Environmental Conditions

Ambient Temperature
Relative Humidity

21.3-22.5°C
30.0-31.7%

Test Results

Configuration 1

Maximum Output Power 36.0 dBm

) LTE Carrier Band Edge (MHz)
Antenna Port LTE Modulation Bandwidth Channel Position B Channel Position T
21 64QAM 10.0 MHz 2501 -
59 64QAM 10.0 MHz - 2685
34 64QAM 20.0 MHz 2506 2680
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Antenna Port 21 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel
Position B

Spectrum Analyzer 1 v
Swept SA

KEYSIGHT [nput RF InputZ: 50 Q #Atten: 12 dB. PNO: Balanced \Avg Type: Power (RMS) 3456
e | Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1

RL > nlign: Auto FreqRef Ext (S) W Path: Standard |IF Gain- Low Trig: Free Run MWW
r NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lvl Offset 41.69 dB Mkr1 2.495 950 GHz
chaIelDiv 10dB Ref Level 37.69 dBm Band Power -33.60 dBm
09

217

-52 3‘ ‘

Center 2.496000 GHz #Video BW 30 kHz* Span 2.000 MHz|
#Res BW 10 kHz

#Sweep 5.00 s (1001 pts)
o m?eEe |2 W B Y

Antenna Port 59 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel
Position T

Spectrum Analyzer 1
Swept SA

KEYSIGHT [nput RF InputZ: 50 Q #Atten: 8 dB PNO: Balanced Avg Type: Power (RMS) 3456
1 | Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1

RL > align: Auto FreqRef Int(S) W Path: Standard |IF Gain- Low Trig: Free Run MWW
r NFE: Off Sig Track: Off ANNNNN

1 pectrum v Ref Ll Offset 41.86 0B Mkr1 2.630 050 GHz

Scale/Div 10 dB. Ref Level 33.86 dBm Band Power -32.94 dBm
Log

461

-56.1

Center 2.690000 GHz #Video BW 30 kHz* Span 2.000 MHz.
#Res BW 10 kHz #Sweep 5.00 s (1001 pts)

o m?enrre |2 W 0 34
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position B
oz g £ rewens
KEYSIGHT [nput RF Input Z: 50 Q #Atten: 0 dB PNO: Balanced \Avg Type: Power (RMS) 3456
RL o | Corrections: Off |Preamp: Off Gate: OF lAvglHold: 111 v | SEINGS GCenter Frequency
Align: Auto Freq Ref: Ext (S) |[uW Path: Standard |IF Gain: High Trig: Free Run 2.496000000 GHz
wr NFE: Off Sig Track: Off ANNNNN -
Span

1 Spectrum v Ref Lvl Offset 41.73 dB Mkr1 2.495 900 GH3 2.00000000 MHz
Scale/Div 10 dB Ref Level 21.73 dBm Band Power -33.73 dBn Swept Span

Lo Zero Span

nr ‘ Full Span ‘

173 Start Freq
2.495000000 GHz
-8.21
Stop Freq
-18.3 1 2.497000000 GHz

283 T | AuTOTUNE |
383 CF Step
Y 200,000 KHz
483
Auto
583 (W Man
Freq Offset
683 0Hz
X Axis Scale
Center 2.496000 GHz #Video BW 62 KHz* Span 2.000 MH Log
#Res BW 20 kHz #Sweep 5.00 s (1001 pts| Lin |

May 22, 2020 A 3] w A i
& .?REEe | S

Antenna Port 34 - LTE Modulation 64QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position T
[
R [£¥] e [
KEYSIGHT [nput RF InputZ: 50 Q d#Atten: 8 dB PNO: Balanced Avg Type: Power (RMS) 3456
RL e | Corrections: Off  |Preamp: Off Gate: Off AvglHold: 1/1 My | Setings Genter Frequency
Align: Auto Freq Ref: Ext (S) |uW Path: Standard |IF Gain: Low Trig: Free Run 2.690000000 GHz
r NFE: Off Sig Track: Off ANNNNN -
Span
1 Spectrum v Ref Lvl Offset 41.93 dB Mkr1 2.690 100 GH3 2.00000000 MHz
Scale/Div 10 dB. Ref Level 33.93 dBm Band Power -34.95 dBn Swept Span
Log Zero Span

239 ‘ Full Span ‘

139 Start Freq
2.689000000 GHz
393
Stop Freq
6.07 2.691000000 GHz
\ )

AUTO TUNE

-28.1 - - CF Step
B 200.000 kHz

° Auto
46.1 W PSR [V Man

Freq Offset
-56.1 0 Hz

X Axis Scale
Center 2.690000 GHz #Video BW 62 kHz* Span 2.000 MH; Log

#Res BW 20 kHz #Sweep 5.00 s (1001 pts| Lin |

May 22, 2020 / A i
& .S ey

Configuration 2

Maximum Output Power 36.0 dBm

. LTE Carrier Band Edge (MHz)
Antenna Port LTE Modulation Bandwidth Channel Position B Channel Position T
21 64QAM 10.0 MHz 2501 + 2511
59 64QAM 10.0 MHz 2675 + 2685
34 64QAM 20.0 MHz 2506 + 2526 2660 + 2680
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Antenna Port 21 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position B

Spectrum Analyzer 1 ] |
|+ ([ o
KEYSIGHT [nput RF Input Z: 50 Q #Atten: 10 dB PNO: Balanced \Avg Type: Power (RMS)

RL - Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1 GCenter Frequency

Align: Auto Freq Ref: Ext (S)  |[uW Path: Standard |IF Gain: Low Trig: Free Run 2.496000000 GHz
wr NFE: Off Sig Track: Off e
Span

1 Spectrum v Ref Lvl Offset 41.69 dB Mkr1 2.495 950 GH3 2.00000000 MHz
Scale/Div 10 dB Ref Level 35.69 dBm Band Power -33.90 dBn Swept Span

Lo lil Zero Span

7 Full Span ‘

157 Start Freq
2.495000000 GHz

569 -
Stop Freq

-4.31 2.497000000 GHz

\) AUTOTUNE |

14.3
243 CF Step
SRR 200.000 kHz
343
: Auto
443 ettt it i il e i Man
Freq Offset
54.3 0Hz
X Axis Scale
Center 2.496000 GHz #Video BW 30 kHz* Span 2.000 MH: Log
#Res BW 10 kHz #Sweep 5.00 s (1001 pts| Lin |

May 22, 2020 A
9:20:57 PM [’

@ “" (ﬂ @ Signal Track
(Span 7Zoom)

Antenna Port 59 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position T

Spectrum Analyzer 1 ]

Swept SA @ ‘ Frequency v

KEYSIGHT |nput RF InputZ: 50 Q #Atten: 10 dB PNO: Balanced  |Avg Type: Power (RMS) 3456 (o ——

RL - Corrections: Off Preamp: Off Gate: Off Avg|Hold: 1/1 M W Center Frequency
Align: Auto Freq Ref: Ext (S) |uW Path: Standard |IF Gain: Low Trig: Free Run 2.690000000 GHz

wr NFE: Off Sig Track: Off ANNNNN -

Span

1 Spectrum v Ref Lvl Offset 41.86 dB Mkr1 2.690 050 GH3 2.00000000 MHz

Scale/Div 10 dB Ref Level 35.86 dBm Band Power -35.82 dBm Swept Span

Log Zero Span

79 Full Span ‘

159 Start Freq
2689000000 GHz _
5.86
Stop Freq
414 2691000000 GHz

-14.1 r S

AUTO TUNE
241 CF Step
= & 200.000 kHz
-34.1
Auto
44.1 _9_ W Man
‘ Freq Offset
-54.1 ‘ 0Hz
X Axis Scale

Center 2.690000 GHz #Video BW 30 kHz* Span 2.000 MH; Log
#Res BW 10 kHz #Sweep 5.00 s (1001 pts. Lin |

o l? ez

Signal Track
pan
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position B
Spectrum Analyzer 1
Swept SA
KEYS|GHT Input: RF InputZ: 50 Q #Atten: 0 dB PNO: Balanced \Avg Type: Power (RMS) 3456
Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1
RL = niign: Auto Freq Ref Ext(S) |uW Path Standard IF Gain- High Trig: Free Run MWW
e NFE: Off Sig Track: Off ANNNNN
1 spectum v Ref Lul Offsat 4173 a8 Mkr1 2.495 900 GHz
Scale/Div 10 dB Ref Level 21.73 dBm Band Power -36.86 dBm
17
1.73
8.27
-18.3
-28.3 DCT=3 B
-38.3
-48.3 [Py L
-58.3
68.3
Center 2.496000 GHz #Video BW 62 kHZ* Span 2.000 MHz|
#Res BW 20 kHz

#Sweep 5.00 s (1001 pts)

i)

' m?]

May 22, 2020 A
9:25:55 PM [’

|

LAY

Antenna Port 34 - LTE Modulation 64QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position T

Spectrum Analyzer 1
Swept SA

KEYSIGHT [nput RF InputZ: 50 Q #Atten: 6 dB PNO: Balanced Avg Type: Power (RMS) 3456
RL - \Align: Auto gzgerilel?ném(g) E\rlsalfa‘ll)tzl OSTandard I(Isia(t;i:xlﬂaw ?:glrlglede 1RIJn MWW W
L NFE: Off Sig Track: Off ANNNNN
1 spectum v Ref Lul Offsct 41,67 dB Mkr1 2.690 100 GHz
SLtl:)a!;elDiv 10 dB Ref Level 21.87 dBm Band Power -37.48 dBm
19
187
813
-18.1 —H
281 e
-38.1
481 467
-58.1
-68.1
Center 2.690000 GHz #Video BW 62 kHz* Span 2.000 MHz
#Res BW 20 kHz

#Sweep 5.00 s (1001 pts)

iR

May 22, 2020 A
- @ 9:29:39 PM [’7

ey
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Configuration 3

Maximum Output Power 36.0 dBm

) LTE Carrier Band Edge (MHz)
Antenna Port LTE Modulation Bandwidth Channel Position B Channel Position T
21 64QAM 10.0 MHz 2501 + 2511 + 2521 -
59.0 64QAM 10.0 MHz - 2665 + 2675 + 2685
34.0 64QAM 20.0 MHz 2506 + 2526 + 2546 | 2640 + 2660 + 2680

Antenna Port 21 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

Position B
g\':.'igt{usnll Analyzer 1 v
KEYSIGHT [nput RF Input Z: 50 Q #Atten: 8 dB PNO: Balanced \Avg Type: Power (RMS) 3 56
RL = lign: Auto E:n,';esel?néxio(g) Eﬁap"a"f{. OSTandard féag;ﬂaw ?ﬁg'“;‘:fe 1R’Jn MWW W
r NFE: Off Sig Track: Off ANNNNN
1 Spectrum v Rof Lul Offect 41,86 dB Mkr1 2.495 950 GHz
SLcl:)a!;aIDiv 10dB Ref Level 33.86 dBm Band Power -36.33 dBm
239
139
386
6.14
-16.1
-26.1
-36.1
481 N NENT S S R M +
-56.1
Center 2.496000 GHz #Video BW 30 kHz* Span 2.000 MHz|
#Res BW 10 kHz #Sweep 5.00 s (1001 pts)

|~ l? s |2 (A B 54

Antenna Port 34 - LTE Modulation 640Q0AM - LTE Carrier Bandwidth 20.0 MHz - Channel
Position B

Spectrum Analyzer 1

Swept SA

KEYSIGHT [nput RF Input Z- 50 Q #Atten 6 dB PNO: Balanced \Avg Type: Power (RMS) 3 56
RL Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1

v

lAlign: Auto Freq Ref: Ext (S) |uW Path: Standard |IF Gain: Low Trig: Free Run M e
oo NFE: O Sig Track: Off ANNNNN

1 Spectrum v Ref Lvl Offset 41.83 dB Mkr1 2.495 900 GHz
chaIelDiv 10dB Ref Level 21.83 dBm Band Power -39.14 dBm
og

582

682

Center 2.496000 GHz #Video BW 62 kHz* Span 2.000 MHz|
#Res BW 20 kHz #Sweep 5.00 s (1001 pts)

D m? RS/ |2 ) 5 34
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Antenna Port 34 - LTE Modulation 640QAM - LTE Carrier Bandwidth 20.0 MHz - Channel

Position T
Spectrum Analyzer 1
Swept SA
KEYS|GHT Input: RF InputZ: 50 Q #Atten: 6 dB PNO: Balanced \Avg Type: Power (RMS) 3456
Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1
RL = niign: Auto Freq Ref Ext(S) |WW Path: Standard IF Gain- Low Trig: Free Run MWW
e NFE: Off Sig Track: Off ANNNNN
1 spectum v Ref Lul Offsat 41,67 dB Mkr1 2.690 100 GHz
Scale/Div 10 dB Ref Level 21.87 dBm Band Power -40.03 dBm
Lo
1.9
1.87
813
-18.1
28.1 e
-38.1
48.1 o
-58.1
-68.1
Center 2.690000 GHz #Video BW 62 kHZ* Span 2.000 MHz|
#Res BW 20 kHz #Sweep 5.00 s (1001 pts)

= cm?

Antenna Port 59 - LTE Modulation 64QAM - LTE Carrier Bandwidth 10.0 MHz - Channel

May 22, 2020
94726 PM [’ 7\ ‘

Position T

Spectrum Analyzer 1

Swept SA

KEYSIGHT [nput RF Input Z- 50 Q d#Atten: 6 dB PNO: Balanced Avg Type: Power (RMS) 3456

Corrections: Off Preamp: Off Gate: Off \Avg|Hold: 1/1

RL > niign: Auto FreqRef Ext(S) |WW Path: Standard IF Gain- Low Trig: Free Run MWW W

7 NFE: Off Sig Track: Off ANNNNN

1 spectum v Ref Lul Offsct 41,67 dB Mkr1 2.690 050 GHz
Scale/Div 10 dB Ref Level 21.87 dBm Band Power -38.58 dBm
Log

1.9

1.87

813

-58.1

-68.1

Center 2.690000 GHz #Video BW 30 kHz* Span 2.000 MHz.
#Res BW 10 kHz #Sweep 5.00 s (1001 pts)

o m? ez =Y
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Configuration 4

Maximum Output Power 36.0 dBm

. . . Band Edge (MHz)
Antenna Port NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
17 64QAM 20.0 MHz 30 kHz SCS 2,506.0 -
10 64QAM 20.0 MHz 30 kHz SCS - 2,680.0
2 64QAM 40.0 MHz 30 kHz SCS 2,516.0 2,670.0
18 64QAM 60.0 MHz 30 kHz SCS 2,526.0 2,660.0
28 64QAM 80.0 MHz 30 kHz SCS 2,536.0 2,650.0
28 640AM 100.0 '\g'é?o kHz 2,546.0 2,640.0

Antenna Port 17 - NR Modulation 640AM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -

Channel Position B

Spectrum Analyzer 1 "

Siept SA " +

KEYSIGHT /nput RF Input Z: 50 O #Atten: 6 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Corrections: Off  |Preamp: Off Gate: Off Avg|Hold: 1/1

RL > Align: Auto Freq Ref: Int(S)  |uW Path: Standard IF Gain: Low Trig: Free Run MWW W W

3] NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lvl Offset 41.73 dB Mkr1 2.495 900 GHz
Scale/Div 10 dB Ref Level 21.73 dBm Band Power -32.68 dBm
Log

17

173

827

183

-28.3

-38.3 A

==

-48.3

-58.3

-68.3
Center 2.496000 GHz #Video BW 62 kHz* Span 2.000 MHz,
#Res BW 20 kHz #Sweep 5.00 s (1001 pts)
-l ull| [ | May08, 2020 g / - @ V4
m ') F . ? 3:39:58 PM ’7 -:: EAY
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Antenna Port 10 - NR Modulation 64QAM - NR Carrier Bandwidth 20.0 MHz 30 kHz SCS -
Channel Position T
Spectrum Analyzer 1

Swept SA

KEYSIGHT nput RF InputZ: 50 #Atten: 10dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Corrections: Off  |Preamp: Off Gate: Off ‘Avg|Hold: 1/1
RL o ign Ao FreqRef: Int(S) |\W Path: Standard IF Gain: Low  Trig: Free Run M
i NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lv| Offset 41.93 dB Mkr1 2.690 100 GHz

Scale/Div 10 dB Ref Level 35.93 dBm Band Power -33.50 dBm
Log

Al

259

15.9

593 |c——

-4.07

-14.1

241

-34.1
-44.1 -

541

Center 2.690000 GHz #Video BW 62 kHz* Span 2.000 MHz,
#Res BW 20 kHz #Sweep 5.00 s (1001 pts)|

a9l ?EEme ) 23 @ 5 54

Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -
Channel Position B
Spectrum Analyzer 1

Swept SA '

KEYSIGHT nput RF Input Z: 50 O #Atten: 6 dB PNO: Balanced  |Avg Type: Power (RMS) 3456
T Corrections: Off  Preamp: Off Gate: Off Avg|Hold: 1/1
RL = ign Auto Froq Ref: Int(S) |W Path: Standard IF Gain' Low  Trig: Free Run MWW W W
31 NFE: Off Sig Track: Off ANNNNN

1Spectrum v Ref Lv| Offset 41.68 dB Mkr1 2.495 785 GHz

Scale/Div 10 dB Ref Level 21.68 dBm Band Power -32.73 dBm
Log

17

1.68

-8.32

-18.3

283

383

<>

-48.3

-58.3

683

Center 2.496000 GHz #Video BW 130 kHz* Span 2.000 MHz
#Res BW 43 kHz #Sweep 5.00 s (1001 pts)|

@ocm?iile £
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Antenna Port 2 - NR Modulation 64QAM - NR Carrier Bandwidth 40.0 MHz 30 kHz SCS -

Channel Position T

g\ig{g‘\ Analyzer 1 v

KEYSIGHT nput RF Input Z: 50 O #Atten: 0 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

RL ot Align: Auto E?er(r]elglel?nlsnt(()g) E\rI\E;aPr:?h Oslﬂandam I(I;:agair?ﬁngh #xg“:lilede 1RII.1|I’I MWW W

i NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lv| Offset 41.90 dB Mkr1 2.690 215 GHz
SL(l:;:;eIDivm d& Ref Level 21.90 dBm Band Power -33.31 dBm
1.9

1.90

-8.10

-18.1

-28.1

-38.1 A

-48.1

-58.1

-68.1

Center 2.690000 GHz #Video BW 130 kHz* Span 2.000 MHz
#Res BW 43 kHz #Sweep 5.00 s (1001 pts)|
Socm?mEe. I

Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -

Channel Position B

Spectrum Analyzer 1
Swept SA

+

v

KEYSIGHT neut RF

RL = ign Auto

[

InputZ: 50 Q
Corrections: Off
Freq Ref: Int (S)
NFE: Off

#Atten: 6 dB
Preamp: Off

PNO: Balanced
Gate: Off

LW Path: Standard IF Gain: Low

Sig Track: Off

/Avg Type: Power (RMS)
Avg|Hold: 1/1
Trig: Free Run

3456
MW W W W W
ANNNNN

1 Spectrum A\
Scale/Div 10 dB

Ref Lvl Offset 41.72 dB
Ref Level 21.72 dBm

Mkr1 2.495 690 GHz
Band Power -33.24 dBm

Log

17

172

-8.28

-18.3

283

383

-48.3

<>

-58.3

683

Center 2.496000 GHz
#Res BW 62 kHz

#Video BW 200 kHz*

Span 2,000 MHz,
#Sweep 5.00 s (1001 pts)|

@oca?

May 08, 2020
5:07:57 PM

L

BN
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Antenna Port 18 - NR Modulation 64QAM - NR Carrier Bandwidth 60.0 MHz 30 kHz SCS -
Channel Position T
Spectrum Analyzer 1

Swept SA

KEYSIGHT nput RF InputZ: 50 #Atten: 8 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Corrections: Off  |Preamp: Off Gate: Off ‘Avg|Hold: 1/1
RL o ign Ao FreqRef: Int(S) |\W Path: Standard IF Gain: Low  Trig: Free Run M
i NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lv| Offset 41.87 dB Mkr1 2.690 310 GHz

Scale/Div 10 dB Ref Level 33.87 dBm Band Power -35.40 dBm
Log

Al

239

13.9

387

613

-16.1

261

-36.1

<>

-46.1

-56.1

Center 2.690000 GHz #Video BW 200 kHz* Span 2.000 MHz
#Res BW 62 kHz #Sweep 5.00 s (1001 pts)|

Hocm?uwe) JEHLY

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position B
Spectrum Analyzer 1

Swept SA

KEYSIGHT nput RF Input Z: 50 O #Atten: 0 dB PNO: Balanced  |Avg Type: Power (RMS) 3456
T Corrections: Off  Preamp: Off Gate: Off Avg|Hold: 1/1
RL = ign Auto FroqRef: Int(S) W Path: Standard IF Gain' High ~ Trig: Free Run MWW W W
31 NFE: Off Sig Track: Off ANNNNN

1Spectrum v Ref Lv| Offset 41.70 dB Mkr1 2.495 590 GHz

Scale/Div 10 dB Ref Level 21.79 dBm Band Power -34.52 dBm
Log

v

18

179

-8.21

-182

282

382

=

482

-58.2

682

Center 2.496000 GHz #Video BW 240 kHz* Span 2,000 MHz,
#Res BW 82 kHz #Sweep 5.00 s (1001 pts)|
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 80.0 MHz 30 kHz SCS -
Channel Position T
Spectrum Analyzer 1

Swept SA

KEYSIGHT nput RF InputZ: 50 #Atten: 6 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

Corrections: Off  |Preamp: Off Gate: Off ‘Avg|Hold: 1/1
RL o ign Ao FreqRef: Int(S) |\W Path: Standard IF Gain: Low  Trig: Free Run M
i NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lv| Offset 41.82 dB Mkr1 2.690 410 GHz

Scale/Div 10 dB Ref Level 21,82 dBm Band Power -33.41 dBm
Log

Al

18

1.82

818

-182

282

382 A

482

-58.2

682

Center 2.690000 GHz #Video BW 240 kHz* Span 2.000 MHz,
#Res BW 82 kHz #Sweep 5.00 s (1001 pts)|

anca?eEe SR

Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -
Channel Position B
Spectrum Analyzer 1

Swept SA

KEYSIGHT nput RF Input Z: 50 O #Atten: 0 dB PNO: Balanced  |Avg Type: Power (RMS) 3456
T Corrections: Off  Preamp: Off Gate: Off Avg|Hold: 1/1
RL = ign Auto FroqRef: Int(S) W Path: Standard IF Gain' High ~ Trig: Free Run MWW W W
31 NFE: Off Sig Track: Off ANNNNN

1Spectrum v Ref Lv| Offset 41.70 dB Mkr1 2.495 590 GHz

Scale/Div 10 dB Ref Level 21.79 dBm Band Power -34.52 dBm
Log

v

18

179

-8.21

-182

282

382

=

482

-58.2

682

Center 2.496000 GHz #Video BW 240 kHz* Span 2,000 MHz,
#Res BW 82 kHz #Sweep 5.00 s (1001 pts)|
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Antenna Port 28 - NR Modulation 64QAM - NR Carrier Bandwidth 100.0 MHz 30 kHz SCS -

Channel Position T

g&iﬁ{%ﬂ Analyzer 1 " w

KEYSIGHT nput RF Input Z: 50 O #Atten: 6 dB PNO: Balanced  |Avg Type: Power (RMS) 3456

RL > Align: Auto E?er(r]elglel?nlsnt(()g) E\rI\E;aPr:?h Oslﬂandam I(I;:agair?ﬁmw #xg“:lilede 1RII.1|I’I MWW W

i NFE: Off Sig Track: Off ANNNNN

1 Spectrum v Ref Lvl Offset 41.82 dB Mkr1 2.690 410 GHz
SL(;agIeIDivm d& Ref Level 21.62 dBm Band Power -33.41 dBm
1.8

1.82

-8.18

-182

282

-38.2 "

482

582

682

Center 2.690000 GHz #Video BW 240 kHz* Span 2.000 MHz,
#Res BW 82 kHz #Sweep 5.00 s (1001 pts)|
RSORS00 ol S

Configuration 5

Maximum Output Power 36.0 dBm

. . . Band Edge (MHz)
Antenna Port NR Modulation NR Carrier Bandwidth Channel Position B Channel Position T
17 64QAM 20.0 MHz 30 kHz SCS 2506 + 2526 -
10 64QAM 20.0 MHz 30 kHz SCS - 2660 + 2680
2 64QAM 40.0 MHz 30 kHz SCS 2516 + 2556 2630 + 2670
18 64QAM 60.0 MHz 30 kHz SCS 2526 + 2586 2600 + 2660
28 64QAM 80.0 MHz 30 kHz SCS 2536 + 2616 2570 + 2650
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